v/ 7

lllustrated Parts Manual

Model
LIFTLUX
153-22

SN 1200015676 to Present
including SN 1200012750
& SN 1200014132

3121329

September 14, 2012

ce







3121329

REVISION LOG

July 31, 2007 - Original Issue of Manual (Edited to B/M 0010704 Revision 1)
December 31, 2007 - Revised (Edited to B/M 0010704 Revision 4)

April 30, 2008 - Revised (Edited to B/M 0010704 Revision 4)

January 15, 2009 - Revised (Edited to B/M 0010704 Revision 5)

November 25, 2009 - Revised (Edited to B/M 0010704 Revision 5)
September 14, 2012 - Revised (Edited to B/M 0010704 Revision 8)

153-22






TABLE OF CONTENTS

SECTION 1 - FRAME . ...t e oo e e oo oo o e e e e e e e o e aa e et e e e e s e s a e s e e e e e aesesannsreeeeeeeessasnmneeeeeeessannnnnneaeeeeaanns 7
FIGURE 1-1. STEERING INSTALLATION ...ttt ettt e s e e s e e e e e st e e e s bne e e e 8
FIGURE 1-2. REAR AXLE INSTALLATION L....iiiiiiiiiii ittt sttt e b e e s s e s s a e e e s e e e s asrne e e 10
FIGURE 1-3. WHEEL DRIVE INSTALLATION ...ttt ettt e e et e e e e e e e e e e e e e e e e e e e e e s e nnnnneeeeens 12
FIGURE 1-4. DRIVE MOTOR ASSEMBLY ...ttt ettt e e e e e e e e e e e e e e e e e e e e n e e e e e e e e e nnnrneeeeens 14
FIGURE 1-5. DRIVE HUB ASSEMBLY ...ttt ettt e e e e e ettt e e e e e e e e e e e e e e e e e e e e e s e e nnnnneeeeens 16
FIGURE 1-6. LADDER AND LEVELING JACKS INSTALLATION. ...cot ittt e e e 20

SECTION 2 - GROUND CONTROLS ...ttt oottt e e e e et e e e e e e et e e e e e e s e et e e e e e e e as s ae e e e e e e e s aasnnn e e e e e e e s e asnnnnneeeeens 23
FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION ....ciiitiiiiiiiiie ittt 24
FIGURE 2-2. MAIN VALVE BANK ASSEMBLY ...ttt sttt e e s sb e a e e e e e s asnn e e 28
FIGURE 2-3. DRIVE VALVE ASSEMBLY ..ottt ettt sttt et e e e s s b e e s s e e e e b e e e s asbn e e e 30
FIGURE 2-4. HAND PUMP ASSEMBLY ..ottt sttt e st e ekt e e et e e s s b et e e et e e nnne e e s nnn e e e s annneeena 32
FIGURE 2-5. MAIN TERMINAL BOX ...ttt ittt ettt et s e e ekt e e et e e s b n e e s bt e e e et e e s nn e e e e annneeeaas 34
FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION ...ttt ittt ettt e s 36
FIGURE 2-7. ENGINE INSTALLATION .. ..ottt ittt sttt et et e e st e e ekt e e ettt e s e s n et e e s b e e e e snn e e e s nnn e e e e asnneeeaas 38
FIGURE 2-8. FUEL TANK INSTALLATION ... ettt ettt st ekt s et e e s st e s et e e s e e e e s nnn e e e e anrneeea 42
FIGURE 2-9. HOODS INSTALLATION ...ttt ittt e e s e e e skt e et e e sk b et e e aabr e e e snn e e e s ann e e e e annneeenas 44

SECTION 3 - SCISSORS ARMS ...ttt ettt oot e e h b et e e e h et e e e bt e e e b et e e s s e et e e e b et e e s s et e e ann e e e s nre e e e nenes a7
FIGURE 3-1. SCISSORS ARMS INSTALLATION ...ttt ettt et e e e et e e e e e e e e e e e e e e s e e e e e e e e e nnnrneeeeens 48
FIGURE 3-2. ARM GUARDS INSTALLATION ...ttt ettt e et e e e e e e e e e e e e e e et e e e e e e et n e e e e e e e aannnrneeeeens 54

SECTION 4 - PLATFORM. ...ttt ettt ettt oo oottt e e et ookttt e e e e e s e et e e e e e e s e e e et e e e e e e e e b e e et e e e e e s nssnnr e e e e e e e nassnnnneeeeens 57
FIGURE 4-1. PLATFORM AND RAILS INSTALLATION ...coiiiiii e 58
FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY AND INSTALLATION .....coiiiiiiiiiiiiiice e 62
FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY ..ottt ittt st e e e s 64

SECTION 5 = CYLINDER ..ot e e e e e e s s b b et oo e e s s s bbb e e e e e e s s s b b b e e e e e e e e s s sb b e b e e e e e e s s sbnab e e e e e s 67
FIGURE 5-1. LIFT CYLINDER AND VALVES ASSEMBLY ...ttt ettt e e e s 68
FIGURE 5-2. STEERING CYLINDER ASSEMBLY ...ttt ettt e e e et e e e e e s e e e e e e s s e e e e e e s e e nnnrneeeeens 70
FIGURE 5-3. LEVELING CYLINDER ASSEMBLY ... ..ottt ettt e e e e e st e e e e e s e e e e e e e s e e e e e e e s 72
FIGURE 5-4. EXTENSION CYLINDER ASSEMBLY ..ottt ettt et e e st e e e e e s e e e e e e e e e e e e e e s e e ennneeeeeens 74

SECTION 6 - HYDRAULIC ..o b e e e e e e s s s bbb et e e e e e s s b b e et e e e e e s s s b b e b e e e e e s s s ab e e e e e as 77
FIGURE 6-1. HYDRAULIC DIAGRAM (SN 1200015676 through 1200021116) ......ccccuvtiiiumeeeiniiieeiirieesirneee e sinee e snreee s 78
FIGURE 6-2. HYDRAULIC DIAGRAM (SN 1200021117 t0 PrE&SENT) .....eviiiiiiieiiiiie et et e e e s 84

SECTION 7 - ELECTRICAL ..ottt ettt ettt et oottt oo 44 a e ettt e e e e e s e e et e e e a2 e e s R b bttt e e e e e e e bbb e et e e e e e e n s e s e et e e e e nansnnrneeeeens 89
FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL ..ottt ettt e e e e e e e e e e s e e e e eens 90
FIGURE 7-2. HARNESS COMPONENTS INSTALLATION .. ...ttt ettt et e e s e e e e e e e s snnnneeeeee s 110

SECTION 8 - DECALS ...ttt oottt e oottt e e o4 ettt e e oo e s et ettt e e e e e e s e b e et e e e e e oo e s R e e et e e e e e e as b b e s e et e e e e e s sbe s ettt e e e e annrrneeeeens 117
FIGURE 8-1. DECAL INSTALLATION. ...ttt e e e e e e e e e s s e e e e e e s e n e e e e e e s s nanaeeeeee s 118

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK ... 123
FIGURE 9-1. MODEL 153-22 STANDARD PARTS . ... .ttt ettt ettt e e e et e e e e st e et e e e s e et e e e e e e e e eeeens 124

3121329 153-22 5



TABLE OF CONTENTS

FIGURE 9-2. MODEL 153-22 VARIABLE PARTS ..o e e e e e e e e e e e e e e e 126
SECTION 10 - SPECIAL OPTIONS ettt ettt oo e e e e et e e e e e et e e e e e e s s et e e e e e e e snnneeeeesesassnnneeeeeeeanes 127
FIGURE 10-1. SPECIAL OPTIONS ...ttt ettt e e ek e e s e e e e s b bt e e st b e e e s aab e e e e s bn e e e s sanaeeeas 128
PART NUMBER INDEX ... .ottt e e s bbb e e oo e s s e bbb e e e e e s s e bbb b e e e e e s s s ab b b e e e e e e e s abbaee s 129

6 153-22 3121329



SECTION 1 - FRAME

SECTION 1 - FRAME

3121329 153-22 7



SECTION 1 - FRAME

FIGURE 1-1. STEERING INSTALLATION

8 153-22 3121329



FIGURE 1-1. STEERING INSTALLATION

SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
0275676 Ref STEERING INSTALLATION F
2 0711231 2 Bolt M12 x 140mm
3 0761210 2 Bolt M12 x 20mm
4 0761214 8 Bolt M12 x 30mm
5 3331215 2 Nut M12
6 4832100 10 Lockwasher M12
7 H900007 1 Cylinder, Steering (See CYLINDER SECTION for Breakdown)
8 2160016 6 Fitting, Grease
10 $001286 2 Ring, Sealing
11 S001613 2 O-Ring
12 S006613 1 Knuckle, LH
12A S001551 1 Bushing
13 S006663 1 Knuckle, RH
13A S001551 1 Bushing (Not Shown)
14 S006811 1 Rod, Tie
15 S200243 2 Washer, Thrust
16 S200252 2 Washer, 50mm O.D.
17 S200253 2 Washer, 40mm O.D.
18 S201004 2 Pin
19 S201005 2 Cap, Steering Knuckle
20 S900052 2 Pin
21 4812100 4 Washer M12
22 S000142 6 Cap, Grease Fitting
S006029 Ref FRAME WELDMENT H
101 5000182 4 Bushing

3121329

153-22



SECTION 1 - FRAME
FIGURE 1-2. REAR AXLE INSTALLATION

10 153-22 3121329



SECTION 1 - FRAME

FIGURE 1-2. REAR AXLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275675 Ref REAR AXLE INSTALLATION B
1 0100019 AR Compound, Locking
2 0712022 6 Bolt M20 x 70mm
3 3332011 6 Nut M20
4 5242000 12 Washer, M20 Hardened
5 $200240 1 Axle Weldment, Rear

3121329 153-22 11



SECTION 1 - FRAME
FIGURE 1-3. WHEEL DRIVE INSTALLATION

153-22 3121329



SECTION 1 - FRAME
FIGURE 1-3. WHEEL DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275832 Ref DRIVE INSTALLATION F
2 0761215 8 Bolt M12 x 35mm
3 0771619 32 Bolt M16 x 55mm
4 4832100 8 Lockwasher M12
5 5241600 32 Washer, M16 Hardened
6 H000443 4 Drive Motor Assembly (See DRIVE MOTOR ASSEMBLY for
Breakdown)
7 H000219 4 Drive Hub Assembly (See DRIVE HUB ASSEMBLY for
Breakdown)
8 S003991 24 Wheel Nut
9 3020008 21 Lubricant, Mobilube HD 80W-90 (0.5L Per Hub) (Not Shown)
$S900224 Ref TIRE AND WHEEL INSTALLATION E
101 S900225 2 Wheel and Tire Assembly - Foam Filled (Left Side)
102 S900226 2 Wheel and Tire Assembly - Foam Filled (Right Side) (Note:
Assemblies may require ballast/foam filling to manufacturer's
specifications prior to installing on a machine. Refer to Operation
and Safety or Service and Maintenance Manuals.Purchase
individual tire and/or rim only if able to foam fill tire and wheel
assembly, otherwise, purchase complete assembly.)
102 $900227 4 Rim (1 per Assembly)
102 4520288 4 Tire (1 per Assembly)
103 S004000 24 Cap, Wheel Nut

3121329 153-22 13



SECTION 1 - FRAME
FIGURE 1-4. DRIVE MOTOR ASSEMBLY

= =
© — il
0—0
— ) — )
\

»
\@/\w
A
Al @
St
o

=7
a
C

|

/7]
%
\

6

3\@

14 153-22 3121329




FIGURE 1-4. DRIVE MOTOR ASSEMBLY

SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
H000443 Ref DRIVE MOTOR ASSEMBLY D
3 7027861 1 Seal, Dust
5 Item 25 1 Seal, Shaft
7 7020128 1 Race, Bearing
8 7020129 1 Bearing, Needle
13 Not Available 1 Shaft and Housing
14 7027941 1 Shaft, Cardan
16 Item 25 3 O-Ring
17 7027939 1 Plate, Distributor
18 Not Available 1 Gear Set
19 7027940 1 Cover, End
20 Item 25 7 Washer
21 Not Available 7 Screw M8 x 45mm
25 7020127 1 Seal Kit, Motor (Includes Items 3,5,16 & 20)

3121329

153-22

15



SECTION 1 - FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY

68

om

3121329

153-22

16



SECTION 1 - FRAME
FIGURE 1-5. DRIVE HUB ASSEMBLY

3121329

153-22

ITEM PART NUMBER QTY DESCRIPTION REV
H000219 Ref DRIVE HUB ASSEMBLY E
2 Not Available 1 Spindle
5 Not Available 1 Hub
6 70000239 1 Gear Ring
7 Not Available 1 Cover
8 Not Available 1 Flange
9 Not Available 1 Coupling
10 Not Available 1 Thrust Washer
11 Not Available 1 Thrust Washer
12 Not Available 1 Circlip
14 Not Available 3 Planetary Gear
17 Not Available 3 Pin
18 Not Available 6 Thrust Washer
19 Not Available 6 Spacer
26 70000240 1 Sun Pinion
33 Not Available 1 Piston
34 70000241 16 Spring
35 70000242 5 Disc
36 70000243 6 Disc
37 70000244 1 Lock Nut
39 70000245 2 Bearing
40 70000246 1 Bearing
41 70000247 1 Bearing
42 Not Available 6 Bearing
43 Not Available 1 Circlip
44 Not Available 1 Circlip
45 Not Available 1 Disc
46 Not Available 1 Circlip
a7 Not Available 1 Plug
48 70000248 1 O-Ring
49 70000249 2 O-Ring
50 70000250 1 O-Ring
51 70000251 1 O-Ring
52 70000252 1 O-Ring
53 70000253 1 Oil Seal
54 70000254 1 Gasket
55 70000255 1 O-Ring
56 70000256 1 Blocking Ring
57 70000257 1 O-Ring
58 70000258 1 Blocking Ring
59 Not Available 8 Screw
60 Not Available 2 Screw
61 Not Available 2 Screw
62 Not Available 2 Plug
63 Not Available 2 Washer
64 Not Available 1 Plug
65 Not Available 1 Disc
66 70000259 6 Threaded Stud
67 70000260 1 O-Ring
68 70000346 1 Reduction Gear Kit

17



SECTION 1 - FRAME

18

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

69

S003991

Nut, Wheel

153-22

3121329






SECTION 1 - FRAME

FIGURE 1-6. LADDER AND LEVELING JACKS INSTALLATION

—0
—E—0

114 (FRONT -

SHOWN)
115 (REAR - NOT

SHOWN)

@6

ﬂ—105

117

3121329

153-22

20



SECTION 1 - FRAME
FIGURE 1-6. LADDER AND LEVELING JACKS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275751 Ref LADDER INSTALLATION A
1 0761010 4 Bolt M10 x 20mm
2 4832000 4 Lockwasher M10
3 S200408 1 Ladder
3A S004014 8 Plate, Tread
3A 3820510 24 Rivet
0275478 Ref LEVELING JACKS INSTALLATION C
101 4031510 16 Capscrew M4 x 30mm
102 0700817 8 Bolt M8 x 45mm
103 0700818 16 Bolt M8 x 50mm
104 0700833 16 Bolt M8 x 160mm
105 0701222 16 Bolt M12 x 70mm
106 0760608 16 Bolt M6 x 16mm
107 0701018 8 Bolt M10 x 50mm
108 4832000 8 Lockwasher M10
109 4832100 16 Lockwasher M12
110 4831700 16 Lockwasher M6
111 4831900 40 Lockwasher M8
112 E000269 4 Strain Relief, PG13.5
113 E000359 4 Switch, Limit
114 H000558 2 Valve, Front Safety (No Serviceable Parts - Purchase Complete)
115 H000559 2 Valve, Rear Safety (No Serviceable Parts - Purchase Complete)
116 H900018 2 Cylinder, RH Leveling Jack (See CYLINDER SECTION for
Breakdown)
117 H900019 2 Cylinder, LH Leveling Jack (See CYLINDER SECTION for
Breakdown)
118 S001640 4 Bumper
119 S004039 2 Cover, Leveling Jack Switch (RF and LR - Not Shown)
120 S900002 4 Plate, Cover
121 S900003 4 Gasket
122 S900013 4 Plate, Switch
123 S900014 8 Tube, Spacer
124 S900021 4 Bracket, Limit Switch Mounting
125 S900238 2 Cover, Leveling Jack Switch (LF and RR)
126 2160016 4 Fitting, Grease
127 S000142 4 Cap, Grease Fitting

3121329 153-22 21






SECTION 2 - GROUND CONTROLS

SECTION 2 - GROUND CONTROLS

3121329 153-22 23



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION

24 153-22 3121329



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION

3121329

153-22

ITEM PART NUMBER QTY DESCRIPTION REV
0275477 Ref VALVE COMPARTMENT INSTALLATION F
1 0700617 2 Bolt M6 x 45mm
2 0760810 2 Bolt M8 x 20mm
3 0760812 4 Bolt M8 x 25mm
4 0761012 AR Bolt M10 x 25mm
5 0761015 4 Bolt M10 x 35mm
6 3290605 2 Nut M6
7 4811700 4 Washer M6
9 4831900 AR Lockwasher M8
10 4832000 AR Lockwasher M10
11 H000019 1 Valve, Lowering D
11 7012986 1 Coail
11 7012941 1 Cartridge
11 7010543 1 Seal Kit
12 Ref Hand Pump Assembly Options:
12 H000285 1 Hand Pump Assembly (See HAND PUMP ASSEMBLY for
Breakdown) (SN 1200015676 through 1200021116)
12 320066 1 Hand Pump Assembly (No Breakdown Available at Time of
Printing) (SN 1200021117 to Present)
13 HO000324 1 Main Valve Assembly (See MAIN VALVE BANK ASSEMBLY for
Breakdown)
14 H000363 1 Manifold, Pressure Distribution (SN 1200015676 through
1200021117)
15 HO000370 NLA Valve, Steer (Note: Service Parts are No Longer Available) C
16 Ref Drive Valve Assembly Options (See DRIVE VALVE ASSEMBLY
for Breakdown):
16 1001113273 1 All machines (was p/n H005376) (Except SN 1200022994
through 1200022995)
16 1001113273 1 Drive Valve Assembly (was p/n 1001111759) (SN 1200022994
through 1200022995)
17 S200267 1 Bracket, Hydraulic Pressure Manifold (SN 1200015676 through
1200021116)
18 S201091 1 Bracket, Valve Mounting
19 0760814 2 Bolt M8 x 30mm
20 0761010 2 Bolt M10 x 20mm
21 3291001 2 Nut M10
22 DL0113 1 Lever, Hand Pump (SN 1200021117 to Present)
23 0700817 2 Bolt M8 x 45mm
24 0700820 1 Bolt M8 x 60mm
25 4811900 3 Flatwasher M8
26 3290805 3 Locknut M8
27 1001103611 1 Bracket, Hand Pump (SN 1200021117 to Present)
0275598 Ref GROUND CONTROL INSTALLATION D
101 0700815 4 Bolt M8 x 35mm
102 0760610 6 Bolt M6 x 20mm
103 0761010 4 Bolt M10 x 20mm
104 1787217 2 Clamp, Battery
106 3290605 6 Nut M6
108 4811700 12 Washer M6
110 4832000 4 Lockwasher M10
111 8008750 2 Battery

25



SECTION 2 - GROUND CONTROLS

26

ITEM PART NUMBER QTY DESCRIPTION REV
113 E900032 1 Ground Control Panel Assembly (See Items 201-214 for
Breakdown)
114 E900070 1 Electrical Panel Assembly (See Items 301-314 for Breakdown)
115 4831900 4 Lockwasher M8
E900032 Ref GROUND CONTROL PANEL ASSEMBLY (Note: All machines E
from start of production to revision D have been updated to
revision E.)
Ref Note: All machines from start of production to revision D have
been updated to revision E.
201 0760608 2 Bolt M6 x 16mm
202 3290605 2 Nut M6
203 4060802 4 Guard, Switch
204 4360314 2 Switch, Toggle
205 4360671 1 Switch, Toggle
206 4360469 1 Switch, Key
206A 2860030 2 Key, Replacement
207 4360475 1 Switch, Emergency Stop
207 7020175 1 Cap, Red
207 7020176 1 Block, Contact
208 4360698 1 Switch, Toggle
209 4811700 4 Flatwasher M6
210 E000059 1 Switch, Battery Disconnect
210 70001114 1 Handle
211 E900033 1 Plate, Switch Mounting
212 E900034 1 Decal, Ground Panel
213 E900048 1 LED, Yellow
214 E900055 1 Harness, Ground Panel (See ELECTRICAL SECTION for
Breakdown)
E900070 Ref ELECTRICAL PANEL ASSEMBLY C
301 0760605 4 Bolt M6 x 10mm
302 0760610 4 Bolt M6 x 20mm
303 0760810 1 Bolt M8 x 20mm
304 3290605 4 Nut M6
305 3290805 1 Nut M8
306 4031605 4 Capscrew M5 x 10mm
307 4811700 8 Flatwasher M6
308 4811900 2 Flatwasher M8
309 4831600 4 Lockwasher M5
310 4831700 4 Lockwasher M6
311 E000044 1 Switch, Tilt
312 E000063 1 Horn
313 E900062 1 Main Terminal Box (See MAIN TERMINAL BOX for Breakdown)
314 S200265 1 Panel, Electrical Carrier
0275476 Ref ENGINE INSTALLATION G
409 Ref Control Box, Deutz Engine Options:
409 H005559 1 Control Box, Deutz Engine (SN 1200015676 through
1200016717)
409 1001094781 1 Control Box, Deutz Engine (SN 1200016718 to Present)
409 70001352 1 PC Board with LEDs (was p/n 70000633)
409 70001353 1 E-Prom w/ Software
409 70001355 1 Diode
409 70000634 1 Hourmeter
409 70000635 2 Switch, Pushbutton
153-22 3121329



SECTION 2 - GROUND CONTROLS

ITEM PART NUMBER QTY DESCRIPTION REV
409 70001122 4 Mount, Isolator

416 3290405 4 Locknut M4

417 4811400 4 Flatwasher M4

3121329 153-22 27



SECTION 2 - GROUND CONTROLS
FIGURE 2-2. MAIN VALVE BANK ASSEMBLY

28 153-22 3121329



SECTION 2 - GROUND CONTROLS

FIGURE 2-2. MAIN VALVE BANK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000324 Ref MAIN VALVE ASSEMBLY F
2 H000353 1 Section, Pump (Left Side)
2 8007939 1 Seal Kit - HO00353 Section
2A 8007944 1 Pilot Supply Assembly
2B 7027912 1 Relief Assembly
3 H000352 1 External Pilot Supply
4 7028847 6 Valve Section (With Relief Valve) (All Functions Except Lift) (Was
p/n HO00188)
4 8007935 6 Seal Kit - 7028847 Section (Was p/n HO00031)
5 HO000542 1 Valve Section (Without Relief Valve) (Lift Functions Only)
5 8007935 1 Seal Kit - HO00542 Section (Was p/n HO00031)
6 H000580 1 End Plate
6 See Item 17 1 Seal Kit - HO00580 Section
7 Ref Valve, Relief (Platform Function Only) Options:
7 H000602 1 Valve, Relief (Platform Function Only) (SN 1200015676 through
1200016338)
7 H000609 1 Valve, Relief (Platform Function Only) (SN 1200016339 to
Present)
8 H005250 11 Valve, Relief (All Functions Except Lift Function)
9 Ref Spool (Platform) Options:
9 H000390 1 Spool (Platform) (SN 1200015676 through 1200016338)
9 H000514 1 Spool (Platform) (SN 1200016339 to Present)
10 7027915 1 Spool (Drive)
11 HO000516 1 Spool (Lift)
12 HO000512 4 Spool (Outrigger)
13 H000191 6 Electrical Activator (on-off) (All Functions Except Drive)
13 8007954 6 Seal Kit - HO00191 Electrical Activator (Was p/n HO00032)
13 7028846 24 Screw, Mounting
13 7028849 6 DIN Connector (Black)
14 H000206 1 Electrical Activator (Proportional High) (Drive Function Only)
14 8007954 1 Seal Kit - HO00206 Electrical Activator (Was p/n HO00032)
14 7028846 4 Screw, Mounting
14 8007953 1 DIN Connector (White)
15 7028893 7 Mechanical Activation Assembly (Was p/n HO00187)
15 8007894 7 Seal Kit - 7028893 Mechanical Activator (Was p/n H005248)
15A 1003107 14 Nut, Seal (2 per Assembly)
15A 8007915 14 Pin, Threaded (2 per Assembly)
15B 0318854 28 Screw (4 per Assembly)
15C H005247 7 Base and Lever Assembly (1 per Assembly)
15D 0307544 7 Screw (1 per Assembly)
15D 0893076 7 Washer (1 Per Assembly)
16 8003064 1 Assembly Kit (Includes Hardware and Seals for Between Valve
Sections)
17 7028848 9 Seal Kit for Between Valve Sections (Was p/n H005249) (Note:
One Seal Kit does both sides of section.)
Ref Note: One Seal Kit does both sides of section.

3121329 153-22 29



SECTION 2 - GROUND CONTROLS

30

FIGURE 2-3. DRIVE VALVE ASSEMBLY

Q \
® 104 NEAR SIDE

@ 105 FAR SIDE

111
110 NEAR SIDE
109 FAR SIDE

153-22

3121329



SECTION 2 - GROUND CONTROLS

FIGURE 2-3. DRIVE VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
Ref DRIVE VALVE ASSEMBLY
1 See Note Ref Drive Valve Assembly (All Machines) (Note: Was p/n HO05376.
No Service Parts Available. Use p/n 1001113273 as
Replacement.) (Except SN 1200022994 through 1200022995)
100 See Note Ref Drive Valve Assembly (Note: Was p/n 1001111759 - use p/n
1001113273 as service replacement) (SN 1200022994 through
1200022995)
101 70003606 1 Cartridge, Relief
102 70003606 1 Cartridge, Relief
103 70003607 1 Cartridge, Flow Divider
104 70003608 1 Cartridge, Flow Divider
105 70003608 1 Cartridge, Flow Divider
106 70003609 1 Directional Valve Assembly
107 70003610 1 Directional Valve Assembly
108 70003609 1 Directional Valve Assembly
109 70003611 1 Orifice .8mm
110 70003611 1 Orifice .8mm
111 See Note 2 Plug (Note: Not Available - Purchase Locally)

3121329

153-22

31



SECTION 2 - GROUND CONTROLS

FIGURE 2-4. HAND PUMP ASSEMBLY

Loz

wow @ €02
) o
9, T

3121329

153-22

32



SECTION 2 - GROUND CONTROLS
FIGURE 2-4. HAND PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

H000285 Ref HAND PUMP ASSEMBLY D
1 70000513 1 Pump Assembly (See Items 101-117 for Breakdown)
2 70000528 1 Valve Assembly (See ltems 201-220 for breakdown)

70000513 Ref PUMP ASSEMBLY

101 70000514 1 Valve, Suction

102 Not Available 1 Plug

103 Not Available 1 Plug

104 Not Available 1 Body

105 70000515 1 Rod, Connecting

106 70000516 1 Lever

107 70000517 1 Piston

108 70000518 1 Seal

109 70000519 2 Seal

110 70000520 2 Pin

111 70000521 6 Ring, Retaining

112 70000522 2 Ball

113 70000523 1 Ring

114 70000524 1 Washer

115 70000525 1 Ring, Internal Retaining

116 70000526 2 Seal

117 70000527 2 Spring
70000528 Ref VALVE ASSEMBLY

201 Not Available 1 Body

202 70000529 3 Ball

203 70000530 8 Ring

204 Not Available 2 Bolt M8 x 8mm

205 70000531 1 Spinner (Not Shown)

206 70000532 1 Spring

207 Not Available 1 Plug

208 70000533 1 Screw

209 70000534 1 Fitting, Straight

210 70000535 2 Seal

211 70000536 1 Spring

212 Not Available 1 Nut M10

213 70000537 1 Seal

214 Not Available 1 Setscrew

215 70000538 1 Relief, Valve

216 70000539 1 Pin, Ball Driving

217 70000540 1 Plate, Seal

218 70000541 1 Valve Body

219 70000542 1 Knob Assembly

220 70000543 1 Valve Body

3121329 153-22 33



SECTION 2 - GROUND CONTROLS
FIGURE 2-5.

MAIN TERMINAL BOX

DRIV N\ RORS
ROV W IRDIDD
- ROV N ARORND
S SRR =t S
*

=0
\ =
\ e

/ :
AQRDRNT R SR \
SRIRDT AT ATHITD

@a&a@m@@a@
S RNOVOD AT RSN
AR TR — )
SVORTRE N ARDTRSD)

A SR =SS
S s@m&a@m@@m@ 7
S \ORORT AT ARORD! = = N
QIDDC A AN
4 SRORT AT ARNSRNS
QRGN AT NI -
DRIV AT NANORND
ROV AT RIS
SRODT N AT
ORIV AT ARSTND
\ =R SRR DTSR /1
=N DRIV AR IRNS -
R SRORT AT AT
S %EQEDEE@EQ

-‘l" il (.4
Ve
i

=\ —_\E SIS

@a@a@g&@a&

SRR AN ADSND!
(SizdS I umm\u_ = ASENS)
SESS i mm\w—_—\ES =)

&ENED‘ES T ORSRD

Y

QEQEDC N IRD

7R

{7

0
0

Q TDORT A ARIDD

e e — S
O e te—E =
, SRV RIS
A

SRS AT ARIND
@a@aﬂ:mam\am

SRORT AT ARNOND
SRIVT AT RIS
SRNORNT AT ARIRD!
EEESE R = SEES)

34

153-22

3121329



SECTION 2 - GROUND CONTROLS
FIGURE 2-5. MAIN TERMINAL BOX

ITEM PART NUMBER QTY DESCRIPTION REV
E900062 Ref MAIN TERMINAL BOX ASSEMBLY F
1 0140011 1 Alarm
2 E000189 1 Card, Pump Delay
3 E000214 1 Card, Nivolux Control
4 Ref Card, Complex Control Options:
4 E000218 1 Card, Complex Control (SN 1200015676 through 1200022116)
4 1001112938 1 Card, Complex Control (SN 1200022117 to Present)
5 E000375 1 Housing, Control Box
6 E000419 5 LED, Red
7 E000457 2 Relay
8 E001206 1 Sensor, Level
9 E001375 1 Relay
10 E001376 1 Base, Relay
11 1001094642 1 Card, Trigger Control
12 1001094641 1 Module, Load Sensing and Time Override
13 E900057 1 Decal, Cover
14 E900059 2 Rail, DIN
15 1001093353 75 Block, Terminal
18 1001092405 1 Holder, Fuse
19 1001092406 1 Fuse, 10A
20 1001093354 1 Plate, Terminal Intermediate
21 1001093355 2 Stop, Terminal End
22 1001093361 17 Terminal, Jumper (Not Shown)
23 1001093379 1 Plate, Terminal End
24 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)
25 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)
26 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)
27 70000955 1 Connector (8 Pin for Complex Board - Not Shown)
28 70000956 4 Connector (12 Pin for Nivolux and Complex Board - Not Shown)
29 70003616 1 Connector (6 Pin for Nivolux and Complex Board - Not Shown)
1001093416 Ref TERMINAL BRIDGE INSTALLATION A
101 1001093361 1 Terminal, Jumper (Not Shown)

3121329 153-22 35



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION

36 153-22

3121329



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275476 Ref ENGINE SIDE COMPONENTS INSTALLATION G
2 0700618 2 Bolt M6 x 50mm
3 0761010 6 Bolt M10 x 20mm
4 3290605 2 Nut M6
5 4032316 2 Capscrew M16 x 60
6 4811700 4 Flatwasher M6
7 4832000 6 Lockwasher M10
8 H000077 1 Valve, Directional Control
8 7017444 1 Call
8 7017414 1 Cartridge
8 2900708 1 Seal Kit - 7017414 Valve
10 H900046 1 Filter, Pressure
10 70000899 1 Element
11 S900241 1 Bracket, Oil Filter
12 4032310 2 Capscrew M16 x 30mm
13 4832300 2 Lockwasher M16
14 0760505 2 Bolt M5 x 10mm
15 4831600 2 Lockwasher M5
18 8007986 1 Mount, Tie Strap (Not Shown)
0275614 Ref ENGINE TRAY INSTALLATION |
101 0760505 6 Bolt M5 x 10mm
110 4812000 8 Flatwasher M10
117 1001091075 1 Tank, Hydraulic (See Items 201-203 for Breakdown)
128 H900047 1 Engine Installation (See ENGINE INSTALLATION for Breakdown)
140 0761014 4 Bolt M10 x 30mm
1001091075 Ref HYDRAULIC TANK ASSEMBLY B
202 H000013 1 Gauge, Hydraulic Oil Level
203 H000241 1 Breather

3121329 153-22 37



SECTION 2 - GROUND CONTROLS

38

FIGURE 2-7. ENGINE INSTALLATION

L

108 104%( 7 “ N .{"
\ < vl &> R‘\\‘m </‘ D \b A

153-22

3121329



SECTION 2 - GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275614 Ref ENGINE INSTALLATION |
2 0760812 4 Bolt M8 x 25mm
3 0760817 2 Bolt M8 x 45mm
4 0761010 2 Bolt M10 x 20mm
5 0761012 2 Bolt M10 x 25mm
6 0761228 4 Bolt M12 x 110mm
7 3290805 AR Nut M8
8 3291005 4 Nut M10
9 3291205 4 Nut M12
11 4831900 4 Lockwasher M8
12 4832000 4 Lockwasher M10
13 4812100 8 Flatwasher M12
14 8005376 3 Clamp, Hose
15 8405204 7 Clamp, Hose
20 H000310 1 Pump, Hydraulic
20 70000938 1 Seal Kit, Front Pump Section
20 70000939 1 Seal Kit, Middle Pump Section
20 70000941 1 Seal Kit, Rear Pump Section
20 70000940 1 Seal Kit, Adapter
21 H004005 1 Air Cleaner
21 H005232 1 Primary Element (Outer)
21 70000054 1 Safety Element (Inner)
22 H005234 1 Rubber Intake Tube
23 H005236 1 Hose, Intake (Intake Pipe to Air Cleaner)
24 H005237 2 Hose, Air Intake
25 H005238 2 Elbow, Air Intake
26 H005239 1 Pipe, Intake
27 H005242 1 Sleeve, Reducing
28 H900047 1 Engine/Pump Assembly (See Items 101 - 106 for Breakdown)
29 H900066 1 Elbow, Exhaust
30 S005171 1 Pipe, Exhaust Flex
31 S005172 2 Clamp, Exhaust
32 $200024 1 Tailpipe
33 S200262 1 Tray, Engine
34 S200268 1 Bracket, Air Filter
35 4811900 AR Flatwasher M8
37 1001091513 1 Bracket, Solenoid Wiring Loom
38 1001091514 1 Indicator, Air Cleaner Clog
39 1001093794 1 Hub, Coupling
H900047 Ref ENGINE/PUMP ASSEMBLY E
101 4032009 AR Capscrew M10 x 25mm
102 4832000 AR Lockwasher M10
103 H004080 1 Flange, Pump Mounting
104 1001093793 1 Flange, Coupling
104 See Note 1 Coupling Assembly (was p/n H004089) (Note: P/N H004089 no
longer available. Replace with p/n 1001093793 & p/n
1001093794.)
105 H005224 1 Solenoid, Throttle B
105 70000055 1 Solenoid
105 70000056 1 Cable, Electrical

3121329 153-22 39



SECTION 2 - GROUND CONTROLS

40

ITEM PART NUMBER QTY DESCRIPTION REV
106 H900048 1 Engine Assembly (See Items 201 - 225 for Breakdown)
107 0760812 6 Bolt M8 x 25mm
108 4831900 6 Lockwasher M8 (SN 1200015676 through 1200022109)
109 0100011 AR Compound, Locking (SN 1200022110 to Present)

H900048 Ref ENGINE COMPONENTS D
201 7027248 1 Dipstick
202 7020465 1 Cap, Filler
203 Not Available 1 Pump, Oil Lube (Not Shown)
203 Not Available 1 Seal Between Oil Pump and Engine Block (Not Shown)
204 7016331 1 Filter, Oll
205 Not Available 1 Pump, Injector - A (Not Shown)
205 Not Available 1 Pump, Injector - B (Not Shown)
205 Not Available 1 Pump, Injector - C (Not Shown)
205 Not Available 1 Pump, Injector - D (Not Shown)
205 Not Available 4 Gasket (1 per Injector) (Not Shown)
206 7020023 1 Filter, Fuel
207 7027238 1 Pump Fuel Supply
207 7020411 1 Seal Between Fuel Pump and Engine Block (Not Shown)
208 Not Available 4 Gasket, Intake Manifold (Not Shown)
209 7020414 1 V-Belt (Not Shown)
210 Not Available 4 Gasket, Exhaust Manifold to Engine Block (Not Shown)
210 Not Available 1 Gasket, Exhaust Manifold to Exhaust Pipe (Not Shown)
211 H004087 1 Muffler
212 70000059 1 Starter
212 7026608 1 Solenoid, Starter
214 Not Available 1 Sender, Temperature (Not Shown)
214 Not Available 1 Ring, Sealing
215 Not Available 1 Switch, Oil Pressure (Not Shown)
216 70000062 1 Solenoid, Shutdown (Bolts to Front of Engine - Not Shown)
216 70000061 1 Spring
217 7027239 1 Solenoid, Start (Threads into Side of Front Cover - Not Shown)
220 Not Available 2 Plug, Intake Heater (Not Shown)
221 Not Available 1 Thermostat (Not Shown)
223 Not Available 1 Flywheel (Not Shown)
224 7024579 1 Gear, Ring (Not Shown)
225 7027245 1 Filter, Fuel In-line

153-22 3121329






SECTION 2 - GROUND CONTROLS
FIGURE 2-8. FUEL TANK INSTALLATION

42 153-22

3121329



SECTION 2 - GROUND CONTROLS
FIGURE 2-8. FUEL TANK INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275669 Ref FUEL TANK INSTALLATION D
1 0761006 4 Bolt M10 x 12mm (SN 1200015676 through 1200016718)
2 3290805 8 Nut M8
3 4831900 8 Lockwasher M8
4 4832000 4 Lockwasher M10 (SN 1200015676 through 1200016718)
5 E900051 2 Connector, Stain Relief
6 E900052 2 Nut, Strain Relief
7 H000038 4.1 m/14ft| Hose (5.5mm)
8 HO000039 3 m/10ft | Hose (7.5mm)
9 HO000040 4 Clamp
10 H000048 1 Fitting, Hose
11 HO000049 1 Fitting, Hose
12 H000051 2 Strap, Fuel Tank
13 H000412 1 Tank, Fuel
13 70000902 1 Cap, Fuel
14 $900281 1 Shield, Fuel Tank (SN 1200015676 through 1200016718)
15 8007986 AR Mount, Tie Strap (Not Shown)

3121329

153-22

43



SECTION 2 - GROUND CONTROLS
FIGURE 2-9. HOODS INSTALLATION

NOTE: REPLACEMENT DECALS MUST BE
ORDERED SEPARATELY - See DECALS
SECTION for Breakdown

VALVE SIDE

ENGINE SIDE

32 ENGINE SIDE (SHOWN)
27 VALVE SIDE (NOT SHOWN)

44 153-22

3121329



SECTION 2 - GROUND CONTROLS
FIGURE 2-9. HOODS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275728 Ref HOODS AND COVERS INSTALLATION D
1 0700518 4 Bolt M5 x 55mm
2 1001096653 8 Bolt M6 x 70mm
3 0700812 4 Bolt M8 x 25mm
4 0760605 4 Bolt M6 x 10mm
5 0760608 4 Bolt M6 x 16mm
6 0760812 4 Bolt M8 x 25mm
7 0760814 7 Bolt M8 x 30mm
8 0761010 4 Bolt M10 x 20mm
9 0761012 8 Bolt M10 x 25mm
10 3290505 4 Locknut M5
11 3290605 12 Locknut M6
12 3290805 18 Locknut M8
13 3291005 8 Locknut M10
14 3820408 8 Rivet
15 4811700 20 Flatwasher M6
16 4811900 36 Flatwasher M8
17 4812000 16 Flatwasher M10
18 4831700 8 Lockwasher M6
19 4831900 1 Lockwasher M8
20 4832000 4 Lockwasher M10
21 4832100 4 Lockwasher M12
22 1001091761 1 Cap, Rain
23 S000056 4 Strap, Hood
24 S000246 4 Spring, Gas
25 S001676 2 Handle
26 S200260 1 Panel, Cabinet Top (Right)
27 $200261 1 Hood (Right)
28 S200270 1 Shroud, Fan
29 S200271 1 Screen, Safety
30 5200272 1 Cover, Access
31 S900005 1 Pipe, Air Intake
32 $S900055 1 Hood (Left)
33 S900058 1 Panel, Cabinet Top (Left)
34 S900059 1 Cover, Cabinet Top Panel (Left)
35 S900060 8 Spacer
36 S900078 4 Pin, Hood Strut Mounting
37 S900079 4 Bolt, Special
38 0760815 4 Bolt M8 x 35mm
39 4811600 8 Flatwasher M5

3121329 153-22 45






SECTION 3 - SCISSORS ARMS

SECTION 3 - SCISSORS ARMS

3121329 153-22 47



SECTION 3 - SCISSORS ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION

48 153-22

3121329



SECTION 3 - SCISSORS ARMS

36 Q
/ Q™
QY &
—6 36 25
@

¢ 513 503

Ll

© 512
< 508 519

3121329 153-22 49



SECTION 3 - SCISSORS ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION

50

ITEM PART NUMBER QTY DESCRIPTION REV
0275781 Ref SCISSOR ARMS INSTALLATION F
2 0275780 1 Lift Cylinder with Valves Assembly (See CYLINDER SECTION for
Breakdown)
3 0701217 2 Bolt M12 x 45mm
4 0701629 2 Bolt M16 x 120mm
5 0760605 4 Bolt M6 x 10mm
6 0761014 6 Bolt M10 x 30mm
7 0761216 1 Bolt M12 x 40mm
8 0762015 2 Bolt M20 x 35mm
9 3290805 1 Nut M8
10 3291205 2 Nut M12
11 3291605 2 Nut M16
12 4031612 12 Capscrew M5 x 40mm
13 4031908 4 Capscrew M8 x 20mm
14 4811900 1 Washer M8
15 4812100 4 Washer M12
16 4812300 4 Washer M16
17 4831700 4 Lockwasher M6
19 4832100 1 Lockwasher M12
20 4832500 2 Lockwasher M20
21 E000376 3 Switch, Limit
22 2160016 7 Fitting, Grease
23 S001594 1 Bumper, Rubber
24 S001810 2 Bushing
25 S004034 2 Block, Slide
26 S007026 1 Pin
27 S007027 1 Pin
28 S007028 1 Pin
29 S007029 1 Pin
30 S200134 3 Cam
31 S200175 1 Retainer, Prop Arm
32 S200176 2 Spacer
33 S201017 1 Prop, Safety
34 S900006 2 Plate, Pin Cover
35 S900019 1 Panel, Limit Switch Mounting
36 S000142 32 Cap, Grease Fitting
37 3440816 2 Roll Pin
38 S900335 AR Shim, 2mm
39 S900336 AR Shim, 3mm
40 0100019 AR Compound, Locking
41 0761015 1 Bolt M10 x 35mm
42 3291005 1 Locknut M10
43 4812000 8 Flatwasher M10
44 4831600 12 Lockwasher M5
45 E000269 3 Relief, Strain
46 4832000 6 Lockwasher M10
0275762 Ref SCISSOR ARMS AND CABLE SUB-ASSEMBLY C
101 0700812 6 Bolt M8 x 25mm
103 2754362 1 Hose
104 2754365 1 Hose
153-22 3121329



SECTION 3 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV
105 4031709 48 Capscrew M6 x 25mm
106 4831900 6 Lockwasher M8
107 E000016 8 Connector, Strain Relief
108 E000045 24 Connector, Strain Relief
110 H000371 8 Clamp, Cable
111 H000430 16 Clamp, Cable
113 S900223 1 Cover
114 1062255 AR Tie, Cable (Not Shown)

S900020 Ref SCISSOR ARMS ASSEMBLY C

201 S000124 2 Bearing, Thrust
202 2160016 26 Fitting, Grease
203 S000191 2 Nut, KM 12
204 S000192 3 Nut, KM 10
205 S000193 3 Washer, MB 10 Retaining
206 S000233 2 Washer, MB 12 Retaining
207 S000234 1 Washer, MB 16 Retaining
208 S001238 1 Washer, MB 20 Retaining
209 S001240 1 Nut, KM 16
210 S001241 1 Nut, KM 20
211 S001491 2 Bearing, Thrust
212 S001802 6 Bearing, Thrust
213 S001803 6 Bearing, Thrust
214 S001804 4 Bearing, Thrust
215 S001805 6 Bearing, Thrust
216 S001806 3 Nut, KM 15
217 S001807 3 Washer, MB 15 Retaining
218 S001808 3 Nut, KM 14
219 S001809 3 Washer, MB 14 Retaining
220 S007111 3 Pin, 85 mm
221 S007112 1 Pin, 110 mm
222 S007113 3 Pin, 80 mm
223 S007114 1 Pin, 90 mm
224 S007115 2 Pin, 70 mm
225 S007119 3 Pin, 60 mm
226 S200091 1 Washer and Pin
227 S200092 1 Washer and Pin
228 S200151 1 Arm, #1 Inner
229 S200152 1 Arm, #1 RH Outer
230 S200153 1 Arm, #1 LH Outer
231 S200154 1 Arm, #2 Inner
232 S200155 1 Arm, #2 RH Outer
233 S200156 1 Arm, #2 LH Outer
234 S200157 1 Arm, #3 Inner
235 S200158 1 Arm, #3 RH Outer
236 S200159 1 Arm, #3 LH Outer
237 S200160 1 Arm, #4 Inner
238 S200161 1 Arm, #4 RH Outer
239 S200162 1 Arm, #4 LH Outer
240 S200163 1 Arm, #5 Inner
241 S200164 1 Arm, #5 RH Outer
242 S200165 1 Arm, #5 LH Outer

3121329 153-22 51



SECTION 3 - SCISSORS ARMS

52

ITEM PART NUMBER QTY DESCRIPTION REV
243 S200166 3 Washer and Pin
244 S200167 2 Washer and Pin
245 S5200168 3 Washer and Pin
246 S200169 3 Washer and Pin
247 S900240 75 Pad
Ref INNER SCISSOR ARM WELDMENTS
S200151 Ref Arm, #1 Inner E
S200154 Ref Arm, #2 Inner C
S200157 Ref Arm, #3 Inner C
S200160 Ref Arm, #4 Inner C
S200163 Ref Arm, #5 Inner B
301 S000083 4 Bushing, 70 x 50mm (S200157 qty 2 & S200160 qty 2)
302 S000120 6 Bushing, 80 x 60mm (S200154 qty 2, S200157 qty 2 & S200160
qty 2)
303 S000178 6 Bushing, 60 x 60mm (S200160 qty 2 & S200163 qty 4)
304 S000182 2 Bushing, 90 x 90mm (S200157 qty 2)
305 S001496 2 Bushing, 110 x 60mm (S200154 qty 2)
306 S001810 8 Bushing, 85 x 60mm (S200151 qty 6 & S200154 qty 2)
Ref OUTER SCISSOR ARM WELDMENTS
S200152 Ref Arm, #1 RH Outer B
S200153 Ref Arm, #1 LH Outer B
S200155 Ref Arm, #2 RH Outer C
S200156 Ref Arm, #2 LH Outer C
S200158 Ref Arm, #3 RH Outer C
S200159 Ref Arm, #3 LH Outer C
S200161 Ref Arm, #4 RH Outer B
S200162 Ref Arm, #4 LH Outer B
S200164 Ref Arm, #5 RH Outer B
S200165 Ref Arm, #5 LH Outer B
401 S000083 8 Bushing, 70 x 50mm (S200158 qty 2, S200159 qty 2, S200161
gty 2 & S200162 qty 2)
402 S000118 4 Bushing, 90 x 60mm (S200158 qty 2 & S200159 qty 2)
403 S000120 12 Bushing, 80 x 60mm (S200155 qty 2, S200156 qty 2, S200158
gty 2, S200159 qty 2, S200161 qty 2 & S200162 qty 2)
404 S000178 12 Bushing, 60 x 60mm (S200161 qty 2, S200162 qty 2, S200164
gty 4 & S200165 qty 4)
405 S001496 4 Bushing, 110 x 60mm (S200155 qty 2 & S200156 qty 2)
406 S001810 12 Bushing, 85 x 60mm (S200152 qty 4, S200153 qty 4, S200155
gty 2 & S200156 qty 2)
0275725 Ref SCISSOR ARMS TO PLATFORM ATTACHMENT INSTALLATION D
501 0701229 3 Bolt M12 x 120mm
502 0761012 2 Bolt M10 x 25mm
503 0761010 14 Bolt M10 x 20mm
504 3291005 8 Nut M10
505 3291205 3 Nut M12
506 4032011 8 Capscrew M10 x 35mm
507 4812000 8 Washer M10
508 4812100 6 Washer M12
509 4832000 16 Lockwasher M10
512 2160016 4 Fitting, Grease
513 S007030 1 Pin, 60 mm
514 S007031 1 Pin, 60 mm
153-22 3121329



SECTION 3 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV
514A S000139 2 Bushing

515 S007033 2 Pin, 35 mm

516 Ref Slide, Platform Options:

516 S200173 2 Slide, Platform (SN 1200015676 through 1200016717)

516 1001097179 2 Slide, Platform (SN 1200016718 to Present)

516A S000140 2 Bushing

517 S200174 2 Pad, Wear

518 5200218 2 Channel, Platform Retaining

519 S000142 4 Cap, Grease Fitting

3121329 153-22 53



SECTION 3 - SCISSORS ARMS
FIGURE 3-2. ARM GUARDS INSTALLATION

00000 01 005 200,
L

Ll 77

0
000 Y4

N

54 153-22

3121329



SECTION 3 - SCISSORS ARMS
FIGURE 3-2. ARM GUARDS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275735 Ref ARM GUARDS INSTALLATION E
1 0760812 16 Bolt M8 x 25mm
2 0761012 20 Bolt M10 x 25mm
3 0761016 4 Bolt M10 x 40mm
4 3290805 16 Nut M8
5 3291005 4 Nut M10
6 4811900 32 Washer M8
7 4812000 8 Washer M10
8 4832000 20 Lockwasher M10
9 1062255 AR Tie, Cable
10 S001596 Ref Spring
10 S001596 12 Spring (SN 1200015676 through 1200016717)
10 S001596 8 Spring (SN 1200016718 to Present)
11 S001833 2 Safety Screen, Long
12 S001834 2 Safety Screen, Short
13 S200256 2 Tube, Long Upper
14 S900009 4 Rod, Short Hanger
15 S900010 4 Rod, Long Hanger
16 S900011 4 Column, Lower
17 S900012 4 Column, Upper
18 S900153 2 Tube, Short Upper
19 S005042-05 4 Spring Rod, Long
20 S005042-06 4 Spring Rod, Short

3121329 153-22 55






SECTION 4 - PLATFORM

SECTION 4 - PLATFORM

3121329 153-22 57



SECTION 4 - PLATFORM
FIGURE 4-1. PLATFORM AND RAILS INSTALLATION

58 153-22 3121329



SECTION 4 - PLATFORM

3121329 153-22 59



SECTION 4 - PLATFORM

60

FIGURE 4-1. PLATFORM AND RAILS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0275726 Ref PLATFORM AND EXTENSION INSTALLATION G
1 0701022 4 Bolt M10 x 70mm
2 0760610 4 Bolt M6 x 20mm
3 0760819 2 Bolt M8 x 55mm
4 0761015 2 Bolt M10 x 35mm
6 0761016 4 Bolt M10 x 40mm
7 0701024 4 Bolt M10 x 80mm
8 3290605 4 Nut M6
9 3290805 2 Nut M8
10 3291005 14 Nut M10
11 3291605 1 Nut M16
12 3760491 4 Ring, Snap
13 3900376 12 Screw, M4 Countersunk
14 4811700 8 Washer M6
15 4811900 4 Washer M8
16 4812000 28 Washer M10
17 H900013 1 Cylinder, Deck Extension (See CYLINDER SECTION for
Breakdown)
18 S000055 2 Bumper
19 2160016 4 Fitting, Grease
20 S000237 2 Hinge
21 S001445 AR Screw, Deck Floor
22 S005049 4 Roller
23 S200202 1 Platform Weldment, Main
24 S200203 1 Platform Weldment, Extension
25 S200226 1 Bracket, Extension Cylinder Mounting
26 S900015 1 Block, Coupling
27 S900016 4 Spacer, Tube
28 S900017 2 Spacer, Tube
29 $900018 2 Plate, Stop
30 S900022 1 Plate, Main Platform Middle Floor
31 S900023 1 Plate, Main Platform Front Floor
32 Ref Plate, Main Platform Rear Floor Options:
32 S900024 1 Plate, Main Platform Rear Floor (SN 1200015676 through
1200016717)
32 1001098098 1 Plate, Main Platform Rear Floor (SN 1200016718 to Present)
33 S900025 2 Plate, Extension Platform Floor
34 S900030 1 Door, Connector Compartment
35 S900155 2 Roller, Support
36 S900229 1 Compartment, Connector
37 S000142 4 Cap, Grease Fitting
0275727 Ref PLATFORM RAILS INSTALLATION E
101 0760614 AR Bolt M6 x 30mm
102 Ref Bolt Options:
102 0760615 4 Bolt (M6 x 35mm) (SN 1200015676 through 1200016717)
102 0760805 4 Bolt (M8 x 10mm) (SN 1200016718 to Present)
103 0760619 1 Bolt M6 x 55mm
104 0761016 2 Bolt M10 x 40mm
105 0761024 14 Bolt M10 x 80mm
106 3290605 10 Nut M6
153-22 3121329



SECTION 4 - PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV

107 3291005 16 Nut M10

109 3291605 2 Nut M16

110 3760518 2 Ring, Snap

111 3900376 4 Screw, M4 Countersunk

112 4811700 AR Washer M6

113 4812000 32 Washer M10

115 4812300 2 Washer M16

116 S000031 1 Roller, Gate

117 S000145 20 Pin, 3mm Cotter

118 S000510 4 Pin, 4mm Cotter

119 S001443 20 Chain w/Plate

120 S200212 2 Kick Plate, Side

121 S200214 1 Rail, LH Platform

122 S200215 1 Rail, RH Platform

123 S200219 1 Kick Plate, RF

124 S200220 1 Kick Plate, LF

125 1001101878 1 Rail, RF (was p/n S200221)

126 S200223 4 Pin, Link

127 1001135526 1 Rail, Rear (was p/n S200229)

128 S200230 2 Pin

129 S200231 2 Roller

130 S200233 2 Link

131 S200238 1 Latch, Gate

132 S201073 1 Kick Plate, LH Bolted

133 S201074 1 Kick Plate, RH Bolted

134 S5201081 1 Rail, LH Extension

135 S201082 1 Rail, RH Extension

136 S900301 1 Gate and Rail Assembly

136A 2600281 2 Hinge

136A 2080040 16 Rivet

136B 1001101877 1 Rail, LF

136C 1001101876 1 Gate

137 0760605 2 Bolt M6 x 10mm

138 4831700 2 Lockwasher M6

139 S900275 4 Chain w/Plate

140 0760805 4 Bolt M8 x 10mm (SN 1200016718 to Present)

141 4831900 8 Lockwasher M8 (SN 1200016718 to Present)
0275784 Ref RECEPTACLES INSTALLATION C

214 E000016 1 Connector, Strain Relief

215 1001097369 1 Nut, Strain Relief

216 1001097370 1 Nut, Strain Relief

217 E000045 1 Connector, Strain Relief

3121329 153-22 61



SECTION 4 - PLATFORM

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY AND INSTALLATION

3121329

153-22

62



SECTION 4 - PLATFORM
FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY AND INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
E900027 Ref PLATFORM CONSOLE ASSEMBLY E
1 Ref Bolt Options:
1 0760508 4 Bolt (M5 x 16mm) (SN 1200015676 through 1200016717)
1 0760815 4 Bolt (M8 x 35mm) (SN 1200016718 to Present)
2 Ref Locknut Options:
2 3290505 4 Locknut (M5 Locknut) (SN 1200015676 through 1200016717)
2 3290805 4 Locknut (M8 Locknut) (SN 1200016718 to Present)
3 4010414 6 Screw M4 x 30mm
4 4060802 3 Guard, Switch
5 4360387 1 Switch, Push Button
6 4360475 1 Switch, Emergency Stop
6 7020175 1 Cap, Red
6 7020176 1 Block, Contact
7 4360525 1 Switch, Toggle
8 4360693 1 Switch, Toggle
9 4360698 1 Switch, Toggle
10 4460470 1 Nut, Terminal
11 4460471 1 Lockwasher, Terminal
12 4740120 4 Washer, Nylon
13 Ref Flatwasher Options:
13 4811600 4 Flatwasher (M5 Flatwasher) (SN 1200015676 through
1200016717)
13 4811900 8 Flatwasher (M8 Flatwasher) (SN 1200016718 to Present)
14 8303891 4 Screw #10-32NF x 3/4in
15 E000419 1 Light, LED (Red)
16 E000420 1 Light, Flashing LED (Red)
17 E900025 1 Drive/Steer Controller Assembly (See DRIVE/STEER
CONTROLLER ASSEMBLY for Breakdown)
18 1001096367 1 Box, Control (was p/n E900028)
19 E900029 1 Lid, Control Box
20 E900030 1 Decal, Console
21 E900031 1 Seal
22 E900041 1 Harness, Platform Console Box (See ELECTRICAL SECTION for
Breakdown)
23 E900042 1 Harness, Jumper (See ELECTRICAL SECTION for Breakdown)
24 E900048 1 Light, LED (Yellow)
25 E900049 3 Light, LED (Green)
26 4811902 8 Flatwasher M8 (Large O.D) (SN 1200016718 to Present)
0275611 Ref PLATFORM CONSOLE INSTALLATION B
101 0181847 2 Clamp, Console Bracket
102 2560141 2 Screw, Thumb
103 E900027 1 Console Assembly, Platform (see Items 1 - 26 for Breakdown)
104 Ref Bracket, Console Panel Options:
104 S000009 1 Bracket, Console Panel (SN 1200015676 through 1200016717)
104 1001096366 1 Bracket, Console Panel (SN 1200016718 to Present)
105 3290805 4 Locknut M8
106 4031709 2 Screw M6 x 25mm
107 4811900 4 Flatwasher M8
108 HO000371 1 Clamp

3121329 153-22 63



SECTION 4 - PLATFORM
FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

5
6
7

<

64 153-22 3121329



SECTION 4 - PLATFORM
FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
E900025 DRIVE/STEER CONTROLLER ASSEMBLY B
1 70000081 1 Potentiometer
2 7027367 1 Switch, Push Button (Not Shown - Located Behind Item #3 Lever)
3 7027765 1 Lever, Enabler
4 7027766 1 Ring, Retaining
5 70000082 1 Microswitch
6 70000083 1 Coupler, Microswitch
7 70000084 1 Cap, Rubber
8 70000085 1 Boot, Rubber
9 4460265 1 Plug, Male - 9 Pin
10 4460226 6 Socket, Female
11 4460266 1 Connector, Receptacle - 9 Pin (Not Shown - Part of Console
Harness)
12 4460267 6 Pin, Male (Not Shown - Part of Console Harness)
13 70000685 1 Washer, Plastic Bushing
14 70000684 AR Screw, Handle (Not Shown)
15 Not Available AR Nut, Handle (Not Shown)
16 70000683 AR Washer, Neoprene (Not Shown)
17 70000686 AR Screw, Handle (Not Shown)

3121329 153-22 65






SECTION 5 - CYLINDER

SECTION 5 - CYLINDER

3121329 153-22 67



SECTION 5 - CYLINDER
FIGURE 5-1. LIFT CYLINDER AND VALVES ASSEMBLY

>
)
Y

101

107 /

68 153-22 3121329



SECTION 5 - CYLINDER
FIGURE 5-1. LIFT CYLINDER AND VALVES ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
0275780 Ref LIFT CYLINDER AND VALVES INSTALLATION C
1 0760516 2 Bolt M5 x 40mm
2 2221222 1 Fitting, Test Port
3 4031714 4 Capscrew M6 x 50mm
4 4031913 4 Capscrew M8 x 45mm
6 H005243 1 Valve Assembly, Holding
6A 70000942 2 Cartridge, Valve
6A 7012998 AR Seal Kit - Cartridge (1 Per Cartridge)
6A 7012986 2 Call
6B 70000188 2 O-Ring (Between Valve and Cylinder)
7 H005244 1 Block, Check Valve
7 H000271 1 Piston
7 7012955 1 Valve, Holding
7 7012998 Seal Kit
7A 70000189 1 O-Ring
8 H705721 1 Block, Pressure Sensor
9 H705722 2 Sensor, Pressure
10 H705724 2 Cap, Pressure Sensor
H000684 Ref LIFT CYLINDER ONLY
101 S200426 1 Barrel Weldment
104 $200185 1 Head
105 $S200184 1 Piston
107 $200182 1 Rod Weldment
111 70000185 1 Collar, Throttle
112 70000186 1 Screw, Throttle
113 70000187 1 Ring, Throttle
114 Not Available 1 Ring, Snap
115 H003090 1 Seal, Rod
116 H003113 1 O-Ring
119 H003109 1 O-Ring
120 H003084 1 Wiper
121 S001810 4 Bushing
122 HO00530 1 Seal Set, Piston
130 S200910 1 Setscrew (Note: No seal kit available. Purchase individual seals.)
Ref Note: No seal kit available. Purchase individual seals.

3121329 153-22 69



SECTION 5 - CYLINDER

FIGURE 5-2. STEERING CYLINDER ASSEMBLY

m\@

@\n

&
v B

3121329

153-22



SECTION 5 - CYLINDER
FIGURE 5-2. STEERING CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H900007 Ref STEERING CYLINDER ASSEMBLY C
1 70000763 1 Barrel
2 70000762 1 Rod
6 70000749 2 Bushing
7 70000750 1 Piston
8 70000751 1 Head
9 70000752 1 Spacer
10 Not Available 1 Setscrew
11 Item 20 1 Seal, Piston
12 Item 20 1 Seal, Head
13 Item 20 1 Seal, Rod
14 Item 20 1 Wiper
15 Item 20 1 O-Ring
20 70000755 1 Seal Kit (Includes Items 11,12,13,14 & 15)

3121329 153-22 71



72

SECTION 5 - CYLINDER

FIGURE 5-3. LEVELING CYLINDER ASSEMBLY

30

=

Q‘ A b
Q 10 o@o 5
\A—

(> /7
©—16 ©é§o
Ay =
K 19

153-22 3121329



SECTION 5 - CYLINDER

FIGURE 5-3. LEVELING CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
Ref LEVELING CYLINDER ASSEMBLY
H900018 Ref Right Front and Left Rear Cylinders E
H900019 Ref Left Front and Right Rear Cylinders E
1 Ref Barrel Options:
1 70000770 1 H900018 Cylinder
1 70000772 1 H900019 Cylinder
2 70000769 1 Rod
4 70000764 1 Piston
5 70000765 1 Head
7 70000766 1 Flange, Mounting
9 Item 30 1 Seal, Piston
10 Not Available 1 Setscrew
12 70000767 1 Spacer
14 Item 30 1 Seal, Head
15 Item 30 1 Ring, Backup
16 Item 30 1 Seal, Rod
17 Iltem 30 1 O-Ring
18 Item 30 1 Wiper
19 70000768 1 Ring, Retaining
20 Item 30 1 O-Ring
24 Item 30 1 O-Ring
26 70000700 1 O-Ring
30 70000771 1 Seal Kit (Includes Items 9,14-18,20 & 24)

3121329 153-22 73



SECTION 5 - CYLINDER

FIGURE 5-4. EXTENSION CYLINDER ASSEMBLY




SECTION 5 - CYLINDER
FIGURE 5-4. EXTENSION CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H900013 Ref EXTENSION CYLINDER ASSEMBLY B
1 70000761 1 Barrel
2 70000760 1 Rod
4 70000707 1 Head
5 70000708 1 Piston
9 Item 20 1 O-Ring
10 Item 20 1 Wiper
11 Item 20 1 O-Ring
12 Item 20 1 Seal, Rod
13 Item 20 1 Seal, Head
14 70000759 1 Spacer
15 Not Available 1 Setscrew
16 Item 20 1 Seal, Piston
20 70000713 1 Seal Kit (Includes Items 9-13 & 16)

3121329

153-22

75






SECTION 6 - HYDRAULIC

SECTION 6 - HYDRAULIC

3121329 153-22 77



SECTION 6 - HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM (SN 1200015676 through 1200021116)

ENGINE & PUMP

PRESSURE
FILTER

)
———1280 R DIRECTIONAL
113 113 ASSEMBLY 115 18 lIL AL
5 113 274 = <] “VALVE
- 27/ 272 132 226 = :
; g/j / 317 118
= 1
L 698 706 (176 | -————f - ——————
42? L8 150_' I S
604 428 ()| " T e it
e 659 703 j |
112 L, 699— ,;*,]Eggu , ,,,,,,,,,
OUTRIGGER ) 779~ J
CYLINDER 502 551 ‘
i, SR M |
105~ 501 |
814~ !
815 !
118 700 {
558 |
T
7 |
4 596 {
! 597 ( !
S ——. N I I I N
s60_| i Y i
N ! ! 555 [
o L 558 ol BN I N
T <GS | i . Yol 1 VA S -1
| |
: i :
! ! |
T I
T y I
H— =
I ! :
! |
|
! |
! |
|
|
|
|
|
|
|
|
107 | | |
|
113 113 N |
A2 223 MAIN
182 VALVE
313 12
o604 595
112 594\
OUTRGGER | @/ 7 7 m X 777777
CYLINDERT @ | eSS S e DS S S e

78

153-22

3121329



SECTION 6 - HYDRAULIC

MOTOR ’
113 409 HYDRAULIC 131 s 31
154 TANK

113

113

604

THEA%«/———
358 173 112

|
552 P OUTRIGGER
H CYLINDER

STEER

[+
o
o

|, —561

1173

| 1183 PRESSURE
32 DISTRIBUTION

o MANIFOLD n

107 107 153 107

183

113

313

112

OUTRIGGER
CYLINDER

3121329 153-22 29



SECTION 6 - HYDRAULIC

80

FIGURE 6-1. HYDRAULIC DIAGRAM (SN 1200015676 through 1200021116)

ITEM PART NUMBER QTY DESCRIPTION REV
H900049 Ref HYDRAULIC INLINE VALVES F
H900052 Ref INLINE VALVE KIT 3
5 H000015 1 Valve, Ball (Not Serviceable - Replace Complete Valve)
7 H000311 1 Filter, Hydraulic A
7 70000020 1 Element, Filter
7 70000021 1 Seal
9 H000018 1 Valve, Lowering Speed Adjustment Throttle (Not Serviceable -
Replace Complete Valve)
12 HO000351 2 Valve, Check (Not Serviceable - Replace Complete Valve)
18 HO000115 1 Valve, Check (Not Serviceable - Replace Complete Valve)
26 HO000536 1 Pressure Switch with Connector Plug (Not Serviceable - Replace
Complete Valve)
27 H000147 1 Solenoid Valve Assembly C
27 7017410 1 Cartridge, Valve
27 7012998 1 Seal Kit - 7017410 Valve
27 7012986 1 Cail
27 70001938 1 O-Ring (Between Valve and Pump)
28 H000524 1 Valve, Throttle Check (Not Serviceable - Replace Complete
Valve)
30 H000344 3 Valve, Ball (Not Serviceable - Replace Complete Valve)
31 HO000339 3 Valve, Check (Not Serviceable - Replace Complete Valve)
32 H000312 2 Valve, Check (Not Serviceable - Replace Complete Valve)
36 H000279 1 Valve, Ball (Not Serviceable - Replace Complete Valve)
H900050 Ref FITTING KIT 4
104 2142706 5 Fitting, Straight
105 2142707 4 Fitting, Straight
106 2142743 2 Fitting, Straight
107 2142708 11 Fitting, Straight
108 2142709 4 Fitting, Straight
109 2142710 AR Fitting, Straight
111 2142711 1 Fitting, Straight
112 2142712 5 Fitting, Straight
113 2142713 21 Fitting, Straight
115 2142714 2 Fitting, Straight
117 2142751 1 Fitting, Straight
118 2142716 10 Fitting, Straight
119 2142717 5 Fitting, Straight
120 2142752 2 Fitting, Straight
123 2142719 4 Fitting, Straight
130 2140803 3 Fitting, Straight
131 H000148 4 Connecting Piece
132 2140807 1 Fitting, Straight
145 2142744 1 Fitting, Straight
152 2143402 1 Fitting, 90
153 2143403 AR Fitting, 90
154 2143404 1 Fitting, 90
155 2143405 1 Fitting, 90
156 2143406 2 Fitting, 90
172 2142202 3 Fitting, Tee
173 2142203 AR Fitting, Tee
153-22 3121329



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV

174 2142204 1 Fitting, Tee

175 2142205 1 Fitting, Tee

176 2142206 7 Fitting, Tee

182 2143602 3 Fitting, Union

183 2143603 5 Fitting, Union

185 2143605 2 Fitting, Union

186 2143606 6 Fitting, Union

188 2143608 1 Fitting, Union

193 2141908 2 Fitting, Tee

196 2141911 1 Fitting, Tee

204 2142804 1 Fitting, Straight

217 2143507 1 Fitting, Reducer

223 2143513 2 Fitting, Reducer

224 2143514 1 Fitting, Reducer

226 2143516 4 Fitting, Reducer

243 2141503 4 Fitting, Bulkhead Union

272 2143705 1 Flange Kit

274 2143707 1 Flange Kit

279 2143703 1 Flange Kit

280 2143717 1 Flange Kit

296 2144105 2 Fitting, Test

313 2143807 10 Plug

320 2221214 2 Plug, Magnetic (w/ Copper Sealing Ring) (Prior to SN
1200015807)

356 2141517 4 Fitting, Straight

421 2142733 4 Fitting, Straight

422 2142734 4 Fitting, Straight

425 2142735 4 Fitting, Straight

426 2142740 4 Fitting, Straight

427 4031718 2 Bolt, Socket Head M8 x 70mm

428 4031720 2 Bolt, Socket Head M8 x 80mm

H900051 Ref HYDRAULIC HOSE KIT 5

500 2755039 1 Hose

501 2754477 1 Hose

502 2754516 1 Hose

503 2754361 1 Hose

504 2754364 1 Hose

505 2754479 1 Hose

512 2754366 1 Hose

550 2754480 2 Hose

551 2754377 1 Hose

552 2754368 2 Hose

553 2754375 1 Hose

555 Ref Hose Options:

555 2755040 1 Hose (SN 1200015676 through 1200015806)

555 2754494 1 Hose (SN 1200015807 through 1200021117)

556 2754376 1 Hose

557 2754372 1 Hose

558 2754482 1 Hose

559 2754373 2 Hose

560 2754369 4 Hose

561 2754481 1 Hose

3121329 153-22 81



SECTION 6 - HYDRAULIC

82

ITEM PART NUMBER QTY DESCRIPTION REV
593 2754473 1 Hose
594 2754354 1 Hose
595 2754350 1 Hose
596 Ref Hose Options:
596 2754475 1 Hose (SN 1200015676 through 1200015806)
596 2754352 1 Hose (SN 1200015807 through 1200021117)
597 2754353 1 Hose
598 1001092080 1 Hose
599 2754474 2 Hose
600 2754493 2 Hose
601 2754492 2 Hose
602 2754393 2 Hose
603 2754393 2 Hose
604 2754392 4 Hose
649 2754476 1 Hose
659 2754383 1 Hose
698 2754357 1 Hose
699 2754356 1 Hose
700 2754484 1 Hose
701 2754485 1 Hose
703 2754391 1 Hose
705 2754483 1 Hose
706 2754388 1 Hose
707 2754390 1 Hose
708 2754483 1 Hose
729 2754358 1 Hose
778 2754495 1 Hose
779 2754359 1 Hose
800 2754487 2 Hose
801 2754486 2 Hose
810 2754489 1 Hose
811 2754489 1 Hose
812 2754488 1 Hose
813 2754488 1 Hose
814 2754491 1 Hose
815 2754491 1 Hose
816 2754490 1 Hose
817 2754490 1 Hose
153-22 3121329






SECTION 6 - HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (SN 1200021117 to Present)

PRESSURE
FILTER

313 ENGINE & PUMP 0
ASSEMBLY 280 115 DIRECTIONAL
e ! 131 13 27427 272 132 6 C?IRI\?SL
o, = | =
1 . : ?% 118
- |
W i olad kd I S S
=421 427 | | T i) s e it ettty Eafe
Lo 8. {428,/ o Bt et s B B R e
107 il 6591 703 '
|
112 J PLATFORM EXTENSION | 699~ i | 729\1—,\%
__ IND e B
OUTRIGGER S , 779 :
CYLINDER P T so2 ‘gs :
560 | | 105Lh 105J&>W1\r !
| _ 81—
| T
! 815 !
) 301 1% 700 :
9 |
|
|
|
|
|
|
__________ T ) I
560_| i
|
NP oy R I I I
____________ 1
708
S e e
107
113 113
421
313
g 604 595 705
112 \
OUTRGGER |\~~~ ooy e
CYLINDER

84

153-

22

3121329



SECTION 6 - HYDRAULIC

MOTOR
113 400 HYDRAULIC 131 iig 1%
154 TANK
e 113
|
ey 313 =3 113
ke 320 i
|
kA IJ'_— :
] o
,,,,,,,,,,,,,,,,,,,,,,,, RERN 240 : 604
I N/ |
———————————————————————— T ;589 |
FEE PR/ i 24%J**~J
cel 356 P 173 112
************************ BT = A < OUTRIGGER
11! 83 801 CYLINDER
A 4 N
T K 800
= | : /" 356
r! I
L : - | 104
1y : STEER
T | CYLINDER
I : 50\0 I
[ |
! T
E 512 | }—
|
_________________________ 41 Br |
| 104
L /W ! ss\o
__________________________ 4. 24378
! -1 599
| 24:3(%:_,__\,_ _____ -
8‘3\‘3‘2 355W—
‘I ¥ 8ot

107

DRIVE
VALVE

2
OUTRIGGER
CYLINDER

3121329 153-22 85



SECTION 6 - HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (SN 1200021117 to Present)

86

ITEM PART NUMBER QTY DESCRIPTION REV
H900049 Ref HYDRAULIC INLINE VALVES |
H900052 Ref INLINE VALVE KIT 5
5 H000015 1 Valve, Ball (Not Serviceable - Replace Complete Valve)
7 H000311 1 Filter, Hydraulic A
7 70000020 1 Element, Filter
7 70000021 1 Seal
9 H000018 1 Valve, Lowering Speed Adjustment Throttle (Not Serviceable -
Replace Complete Valve)
12 HO000351 2 Valve, Check (Not Serviceable - Replace Complete Valve)
18 HO000115 1 Valve, Check (Not Serviceable - Replace Complete Valve)
26 HO000536 1 Pressure Switch with Connector Plug (Not Serviceable - Replace
Complete Valve)
27 H000147 1 Solenoid Valve Assembly C
27 7017410 1 Cartridge, Valve
27 7012998 1 Seal Kit - 7017410 Valve
27 7012986 1 Cail
27 70001938 1 O-Ring (Between Valve and Pump)
28 H000524 1 Valve, Throttle Check (Not Serviceable - Replace Complete
Valve)
31 HO000339 3 Valve, Check (Not Serviceable - Replace Complete Valve)
32 HO000312 1 Valve, Check (Not Serviceable - Replace Complete Valve)
36 H000279 1 Valve, Ball (Not Serviceable - Replace Complete Valve)
H900050 Ref FITTING KIT 7
104 2142706 5 Fitting, Straight
105 2142707 4 Fitting, Straight
106 2142743 2 Fitting, Straight
107 2142708 AR Fitting, Straight
108 2142709 3 Fitting, Straight
109 2142710 4 Fitting, Straight
111 2142711 1 Fitting, Straight
112 2142712 5 Fitting, Straight
113 2142713 21 Fitting, Straight
115 2142714 2 Fitting, Straight
117 2142751 1 Fitting, Straight
118 2142716 10 Fitting, Straight
119 2142717 5 Fitting, Straight
120 2142752 2 Fitting, Straight
123 2142719 4 Fitting, Straight
130 2140803 3 Fitting, Straight
131 H000148 4 Connecting Piece
132 2140807 1 Fitting, Straight
145 2142744 1 Fitting, Straight
152 2143402 1 Fitting, 90
153 2143403 2 Fitting, 90
154 2143404 1 Fitting, 90
155 2143405 1 Fitting, 90
156 2143406 2 Fitting, 90
172 2142202 3 Fitting, Tee
173 2142203 AR Fitting, Tee
174 2142204 1 Fitting, Tee
153-22 3121329



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV

175 2142205 1 Fitting, Tee

176 2142206 7 Fitting, Tee

182 2143602 3 Fitting, Union

183 2143603 1 Fitting, Union

185 2143605 2 Fitting, Union

186 2143606 6 Fitting, Union

188 2143608 1 Fitting, Union

193 2141908 2 Fitting, Tee

196 2141911 1 Fitting, Tee

204 2142804 1 Fitting, Straight

217 2143507 1 Fitting, Reducer

223 2143513 2 Fitting, Reducer

224 2143514 1 Fitting, Reducer

226 2143516 4 Fitting, Reducer

243 2141503 4 Fitting, Bulkhead Union

272 2143705 1 Flange Kit

274 2143707 1 Flange Kit

279 2143703 1 Flange Kit

280 2143717 1 Flange Kit

296 2144105 2 Fitting, Test

313 2143807 9 Plug

356 2141517 4 Fitting, Straight

421 2142733 4 Fitting, Straight

422 2142734 4 Fitting, Straight

425 2142735 4 Fitting, Straight

426 2142740 4 Fitting, Straight

427 4031718 2 Bolt, Socket Head M8 x 70mm

428 4031720 2 Bolt, Socket Head M8 x 80mm
H900051 Ref HYDRAULIC HOSE KIT 9

500 2755039 1 Hose

501 2754477 1 Hose

502 2754516 1 Hose

503 2754361 1 Hose

504 2754364 1 Hose

505 2754479 1 Hose

512 2754366 1 Hose

550 2754480 2 Hose

551 2754377 1 Hose

552 2754368 2 Hose

555 2754494 1 Hose

556 2754376 1 Hose

557 2754372 1 Hose

558 2754482 1 Hose

559 2754373 2 Hose

560 2754369 4 Hose

593 2754473 1 Hose Only (SN 1200015676 through 1200022994)

595 2754350 1 Hose

596 2754352 1 Hose

597 2754353 1 Hose

598 1001092080 1 Hose

599 2754474 2 Hose

3121329 153-22 87



SECTION 6 - HYDRAULIC

88

ITEM PART NUMBER QTY DESCRIPTION REV
600 2754493 2 Hose
601 2754492 2 Hose
602 2754393 2 Hose
603 2754393 2 Hose
604 2754392 4 Hose
649 2754476 1 Hose
659 2754383 1 Hose
698 2754357 1 Hose
699 2754356 1 Hose
700 2754484 1 Hose
701 2754485 1 Hose
703 2754391 1 Hose
705 2754483 1 Hose
706 2754388 1 Hose
707 2754390 1 Hose
708 2754483 1 Hose
729 2754358 1 Hose
778 2754495 1 Hose
779 2754359 1 Hose
800 2754487 2 Hose
801 2754486 2 Hose
810 2754489 1 Hose
811 2754489 1 Hose
812 2754488 1 Hose
813 2754488 1 Hose
814 2754491 1 Hose
815 2754491 1 Hose
816 2754490 1 Hose
817 2754490 1 Hose

153-22 3121329



SECTION 7 - ELECTRICAL

SECTION 7 - ELECTRICAL

3121329 153-22 89



FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL

3121329

4 | :o8eq L90006 -IN-SutmeI(q a0y
(uorsIoA HD) $T-€0T1S / TT-ESTIS [eued [onuo) TVOTILOATd DILIVINAHOS X A _wHH h,HHWH
T aIM
I
I
I
L
| Y ) (%4
1%[[[[[lJl,ll[lqlllIlllllllll..l lllllll ol ool s | orvew | enew | 1 1
L h—\<3mn SI/VHX Q_EQVA 0TVEX 1T/v. uQ(Em o)\sm m_\<5m 8/VY. E)@KA o—\<3m L)\Vv«m Q-Eﬁu«a M~\<<Xn UV m\<3nn 6/VEX PIVEX EVEX 1VA%%¢
Jeowx T _ 7 _ J_ - — J_1 — L — J— J— —J— [ — J— 0 — —J—= —]— — J—-J—- J—- - L - _ [
, AND0S ATAVD SUOSSIDS
|
|
7 [
W: B 5 s
| 2 £ M ] e s 2 4
e = = o = 5 g z 2 S = S
2 3 o g 3 2 |C & 7 = = = o & 9
- B : B c B |z : & B 2 g e g g g B A 4
s 5 1B 3B _E_ B R _BE R _ B B _ B _E__E R B _5_
N\@ :\<¢Nm RUVYX 61/VY: 0T/VEX 1T/VPX WQ(WXA @\<WXC w—),\vvm 8VEX OI/VEXL 91/VE: ﬁ)@Xﬁ :\<3mn £1/VP: UV SIVEX L 6/VPX t/VEX £/VPX 1/vPX ]_
r xMu\{HX [ A R KN I A N (N R DA [ I I D A A S N S [_
LANO0S  TANVd TOYLNOD
N 6 € 8 T 1 m
um (] %M &«%H z M s IARd-
IR OB - (I yotiie o b | RO -
v = = <= => a
S Y B2 o o EwwWMH ‘ _ B S _ i ! i v
2 Ny wmomiyy (Jﬁi Tl\/> /i wiu
LNLA-Ya WSTa XV d 81 a-{ MIAO | 5 uon's N
loum morfy Sy ~ N ~ LS Nk 7 AAELS B n = :_ .Eﬁv./v Faans\ "t T
. T T T T € J dOLS
» @ Qm % m : Vs : AONADNANI S
/ == woxg = = A1ddNS
<> dOIS S
L LLIMYFN-ADILSAOS
=
( | I | H .0 | d | 3 | a o0 | g | v

SECTION 7 - ELECTRICAL

153-22

90



SECTION 7 - ELECTRICAL

_ 7 :93eq L90006d ~IN-Sutmelq DAY
(uoIsIoA €0) ¥T-€0TTS / TT-ES1TS CXIIANOD | yORILOATE DILVINAHOS
pIeog 3moi))
uomne)s [0[u0d IdMO[ Ul [eUIID], = [X av (jonu0) 12331, Hd) €401
- aauq 001 48 OLEE L
” z :E__“sw:._»um_ U] Dd) @ A
49 oLDE ndus vy n¢ V9 EN as oF ar ar ALNE OLMHE  d¥ jnduraauqg It A a9 m 19 STIX @ v€/1X M
g 401 = A
s wn » iz 7] @ = = = ] o © ol z ) = > =] = [~ g & ¥ vl
3 2 = E oz S S 5 5 5 I T e 3 |2 |2 |2 S |z 5] 2 - LX ZONd
2} = 5 |k |= 3 5= 3 4 £ z = s 5 |8 z g o
z z 2 o2 E 2 F 8 PR
£ = = < K ~ A 1A
E ) S o = ano R
wm\_Xm mw\_XA 6C/1X, hu\_XAINQ_XA £TUIX, :v\_v@ i 1T/1X, ON:XA m:_uﬁm E:XA 81/1 6£/1X g, TE/1 v/l [y ;! 81X, €E/1X 91X
100 128311 Od L ° e SHE
Hot Ondug
1Mo M_m &m c_._oﬂm
ci/ir| | sir JAVITS SCTVIYS AT 200 g = VAT s VAT A VAVS S TVAT) 118 AT A i\: il s vy e sl vene| 1w : 02/11
\\\\\\h\\\t\\\t\\\
w.woaox 70 \\ 7 \\\
[ e TRr] ] 1720
Mook uad anjq
4€ 2%
65/1X LS/1X4
A0 Fiino Fojeuy
/] jonuo)) 183u] DJ
aot indy Soruy
&
n = =
g £ 5 g
o % 2 |- = 4 . 2 2
1] o E = 3 S =)
0 B E B OEE : B B . P 2
g < & 3 i 3] [} > o 2 = ) & = <] S =} > + h
2 g z 5 £ t |8 4 2 5§ |7 5 3 3 z z 2 3 s £
o & LIVEX L BIVEX SEIVPX () 0ZVEX S TTVEX GEVIXL OVEXSIVEX) SIVEXD 0UVIXAPUVEXEL  TUveX ) pIvexc EVIXG TVIX) Ve evexd X eveXdy v
PIUVPX  EUVEX
........................................................................................................................................................................ VI
LAAD0S 41dVD SYOSSIOS
PTII°L'9 oN :2]qP9 SIOSSIOS Ul Pasn JOU SATM
| r | w | o [ a4 | a | a [ D> | g | v

91

153-22

3121329



SECTION 7 - ELECTRICAL

_ ¢ afeg L90006H -IN-Burmeiq DAY
(uorsIoA 4D) $2-€0T1S / TT-ESTTS TVORILOATA DLLVINHHOS X _ _\ _ _ ,mHH\ _
- AND/IX aNO/IX AND/IX AND/IX
ano
wer Junyry
saA[eA Suipjoy peo|
— — 461/a61
| WAMOT 7 uodeagy uondo
N! M | A8/8T
—— | PENX, rE/1X
61/1X (SA M) SA+ (SA ) SA+
08 =—
AARNIAAO $$TId
08 =— -
1 SE/IX, 8s €1X 8T/1X oL 080
AL N SNIOAN
XNTOAINLAIT  HA D SO AALHA
HL—=
o oust
— — — /
9 (N o —
(4 N
19/1X,
[N a1
o
l— S |
% TANVA ANNOYD
(TT-€5171S 40} Auo)
p T D =
9¢/1X (28puq) |
0€/1X i
o TEX - == " - =" i il Rl i
AAMOT | [4d | | a | | 2 | | = | |
LHOIIH WSTS W81'S L
| mﬁm.m:w_w.ﬁx«sﬂw \\\\\\\\\\\\\ ﬂ\\m“oﬁ XVINS | Mlé_& mlé | !
X('TOAIN LdI'T 61X L ALY B H Lo SO0 [ERL !
- =
9810 Lo AND/IX Llx v (1w pT-£0T1S)  @- - - - = - - 4
LENX
vz @l
sse S
1a 0
T1X
I -———2g
17 st
62/1X ws'es
XNTOAIN
L1X (SA )
LAIT | AAMOT rmia | jrues LHOIFH XVIN S WSS SIS SA+ | aNO
19 49
aT az WAMOT 1411 A4 T 14 1 g oz
TINV ANNOUD

3121329

153-22

92



SECTION 7 - ELECTRICAL

_ p o5 £90006 “IN-SUIMEI( D A%y
(uors1op D) #2-€0TTS / TT-ESITS TVIORRILOATd DILVINFHOS x _ _WH.HL mH\H
QWAO\_X ANO/IX, AND/IX, AND/IX, AND/IX, AND/IX, AND/IX, €
AND ano
ANNOSINIT
MNwon || 1
sszan
iy X7
[ L =14
€1/1X
e
[ snmaoa ] Fe 4
| | | [envaod vzrada
_ ::\._.E“ W Xz:\mu
£ 8L
| I ,
| I I
| ¢ Yo ] | ¢ wwddd
| awnaoa | T Tawnaoa [
SUIX 9/1Xg TWIX, LS/1X, VXg 91X SI1X, 81/1X LI1X,
Avct AvT+
19 19
ndino aauqg
NAOH op1 o) AVOTHIAAOL  DOTVNY RAZIEN LHOR 1431
az :e.._“wh_uwml_l# 2d) o8 az 4T 4 aT
ndur oAuq
AARIA
az
r | I [ H ] | 4 [ a [ a [ O a | v

93

153-22

3121329



* ¢ :08eg L£900063 “IN-BuImEI(] VA
(uotsIop 4D ) $T-€0T1S / TT-ES1IS TVORILOATH DILVINHHOS X _ _\Hr_vL .WH‘H
- AND/IX AND/IX, AND/IX i
ano anon
r — =1 " . — — | —
YOIV
zawnd | N&_ | N I
RV S | e os syl
[Z7104
K
TwIx €9
,\MAL: 1/ €da
[ Gsaiadd buzao. X Yuﬁ €9
I [ zaa WX " zqa
, zid o
| v |
I |
I |
115 S %mw
dNNd Od R _
[ -
I#/1X o
(4 N
£UIX _ % o 7 |
| s o 5}
_mm TINVI ANNOUD
WdY o
V9
" Moaa
TANVd ANNOUD
TdWNd 1N04ITd | NI'4ITd 98/1X
HT o7 0z
(. [ 1 [ v | o [ 4 [ a | a [ o [ g | Vv

SECTION 7 - ELECTRICAL

3121329

153-22

94



SECTION 7 - ELECTRICAL

_ 9 1IN-98B( £900067 :IN-Suimelq DAY
= = ISA(T ZInd
(uoISIoA 9D ) $Z-€0T1S / TT-ESTTS st Amed | TyORLOA T DLLVINAHOS XN ITLAI'T
ARBITS ANIONH TdSdId R
andrs
H DZO:x\_ H ] sEn|d Jope;
NAINN aND b o, g 3 g e 2
e/ [= = = o
_—y K< & ] o £
= s/ o =
T AT LAt & E z c
| ARELLYVE 7 g umv H _ * 1<
= =
z
| €&
11X E — —|
wub g 1 dINNd
T = J D) wrwb 9 7 M M 7
LOINNOOSIA b_ﬁé s LA Lo asf o |
S
Vi GGG n wwb L s Ml [, - vt - oy
2
- HOl =—4
01X X LuTx 6/TX 8/TX V2. ¥TX £/TX /X 1x
© X a5
ux neg W
Vol st
ol wabo | < o] x8a
& A1ddNS €/1X @ SrX M +a 308 LI 6] 1o 1y duwy,
Vst XOT0AIN
® (@ D @
SO 11/1X
r L o 965 DN BunyoemIaqmIoIo $idzadaa
7dOLS ADNIONTWA § } | I 05 205 - oy
L= Lt xmﬁfo\m\_m
TNV ANNOUD Supoaig A OREI08
-Ndd i
T e LW | SAAIM PAQUIISIP JOU [[B UIX €/1X NM::E
o &
B S D-91L DN Xog [onuo)-Z1Ndd « / 3
[ Nouvis T
ANV ANNOYD S
ADIS fbse e Krmm | - - — - T,_m.N woriay |
, : [ 440 ] _ 7
TANVA TOHINOD ANV ANNOYD | %M | EDE: zm_u T senx
, & _ e _ D g L——J
m , v | =2 o ouix
| | NOOTHALNI S§T0d HHRYd.ANGOYD
L ] | | E::q 8/1X a €/8f op/1X
LAVLS ¢ Lmns as s
] - il St XMTOAIN
9/TX L _ _ _ AANATAO SST0d W
; @ a8
APTH D¢ HINOT TNV ANAOYS waves 01X M Tasa1q aum mo|n Qa1 WA ¥ T dWNd
qt as woa TANVd ANNOUH 1z ot i z
[ 7 I . H | O _ Jd 7 q . a D 4 v

95

153-22

3121329



SECTION 7 - ELECTRICAL

L90006 -IN-Suimeiq

DAY

(uors1oA D) $T-€0TTS / TT-ESITIS

TVOIILOATE DILVINAHOS

XNTLAT'T

F = ===
7~> 1A ey d|
S
L m; |
e T
le S1X
ecvcmﬁ_
a
1S/1X Ly/1X
I
[ %\ ol n
Lol _w]_*is)
0S/IX @ 9P/1X OO
[Tn z
[
£1S

N

Td:
NNNNNN

28 33
‘?-_% 2=
£E §

______________ 1
El ]
]
<

- AT

J——

A
i
+ N
*

M.W,

e

A

!
=

X

¥
4
e
5
=
N
.

(awoyy
(yuo), .W
=
X+

SAATVA YFODRILNO

3121329

153-22

96



§ a8k

L90006d HIN-Suimelq

DAy

(uorsIoA 7D ) ¥T-€0TIS / TT-€S171S

SSTOd

TVORILOATA DILVINAHOS

XOTLAT'T

179¥601001

97

WerTEYD

Td

Z¥BEZN
+13d

SECTION 7 - ELECTRICAL

VS‘_”ﬁu_ H:mm\kav (24
T
i nﬂwu W

nes/fosy
nes/fesy

-1
|

~

N e
8+TH1
mu +d 50 < 8

aN9

[ |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
, Y TH T _
| »a |
! N _
[ YOEZN €0 |
8bTHT 8bTH T
| €138 WW@ A > 0 W |
! L - |
[ vyeezn Vveszn s |
| 13 T |
| T |
| |
| |
| |
| |
| s |_m [
7 N[O\ OT | (W N o _
—©m
! oH| P o _
, TR ERERR Q |
ﬁ Sm| O BRS & z _
1) ) O O P =
aAND
= [S] g
o

g | g 2 2

z & g g 3

g 3 o £ z

= o z =} =

Z » S =

X0q [onu0d Zindq 7/TX 61/1 wenxy e 6/1X 8T/1X 811X LS/IIX YO 011X m

g

s

49 HE HE a9 d€ as Av/HT as ast st
r | 1 | H | ) | d | q ; a | o) el | \%

153-22

3121329



SECTION 7 - ELECTRICAL

6 :93eq

L900064 :IN-Suimel(

J A3y

(uo1SI0A 40) +2-€0T1S / TT-ES171S dINNd Dd TVIOTILOA T DILVINAHDS vm D\Hrﬁmﬂq
© (610007 |
= WIX — - (9]
sy YU X W | e
ZdNNd | F-
ia
£
a3e, dwn
zofieg (z dwnd) 91/1f XATINOD €T/1X  — —Taal 1
aAND/I X L
44
p o (AATIQ) €1/T X —- [s ] oz
= | = D
Tamn (1ed/398) T1/11 XATINOD ST/1X e DM\MMM 7|
pofea (SOATEA-IEJ/19S) O/] X —ea € ¢ dumng
(i D THTIVAVA/TYINES e AV14d dNLL
A1ddNS IAMOd + |
zo%ed AATA) /1L XATdNOD TI/TX — = I
HATIA 1r O dINNd Dd
r I _ H _ f8) * d _ q _ a _ % _ q _ v

3121329

153-22

98



|

01 :o8eg

£900061 “IN-Suimel

DAY

(uorsIop D) $T-€0TIS / TT-ESIIS

[onuo)-1933u1] Dd

TVORILOATA DILVINHHOS

XOTLAI'T

SECTION 7 - ELECTRICAL

AND/IX,

N9
dozz | ueet|
T 2]
sezn
0. "B
o7H son
27088
+a
m e
8

T
{1 aNuasLs § INOD
2]

Z7aA8

1
7N

wa

¥9¥601001 D

3dNd 01/ INOD

.23
—
1

L]

2T0A8

I
TOTINP CON1 /2
S; &
-5
3
3
g

p13 £27588
o £27558

21888 Nege

€1

B

ANy

270A8
e
GNLLIULS q_H_ -
$/INOD —] 0
O Jnosis 3
9/ INOD E
2baEZN 2v0EZN £Tar8 2veEzn £70A8 F
€: 27048 (2] ™ i
I T T NBSEW] ¢ z
H €za H % F g
o~ €10 If = &
_L — >3
— _ [ >F——dnosol ¢ 1n00
_| ALNOYHYA §/ INOD .
dNIdHU L/ INOD  — 1101 7/ 1N0D
=}
&
“ [ 5 - g
=] 3 4 é g £ =
- g WXtz 1t 61X = unrf®  Zoywex 5 6ar e 6/¥rX |3 8/1X
z =] B 3 o18 = 378 ¢ 3 9% o
awul 2 K ul 5 g (2 = & | = & = g |2 3
g z = = o 2|3 2| = |Z = Z 3 |g @
Z = e S |d 3 5|53 o 5 2 = @
3 Q 5 z S g |2 2 g |c ¢ =1 e 2 2
3, = =) 5 =] 7 |Z < % = g (=t 2 |& z =
] ) Z S (= A= . a = o [§ = 3
2 Q > =1 g z 2 g [ & AVTHIE
@ =] E = g |3 g Z g S T+ %
m. mN.ﬂd V9 4 ar = ay HT £ Ht 4 halite 14 jo14 o4
= =

—

(S}
o

[sa]
a
Q

99

153-22

3121329



SECTION 7 - ELECTRICAL

11 :a8ed

L90006d :IN-3urselq

| oA
(uors1oA gD ) ¥Z-€0TTS / TT-ESTIS S[euruiel,  TYORILOATE OILVINAHOS XNTLATT
q o 6/30 XNJOAIN Q61 oprs reay uooeag uondQ) 61  9PIS Juoxy uodedg uondo) b,
V| = P1/SAY € Ty wss| df T1/34B1oH XN S/b¢
o SA+ S1/1f Xojduio) D7 psaal vo IV/SA Y| €€
q g
V| o Jomo] oued punoiny O 60D SST10d| DL 11/ uMoq wLopEld §| 43
4 (apoge) ) om0 HoT 6N0D O 103311 Od1€
HE -+ [oued punoin) HE 77/ W4B19H XS S 0€
I HIL S 11/1f Xo1dwio)y A€ /Iy | df LNO ML S 6T
48 LIOO §§70d| 8 YUSAM| df TL/IN | dE NIILS (87
12 WB1oH XA § 8/1 Xa]dwoD) (3 11/39819H Xe S |LT
1z WS 1/1rxodmod JL /31 XNIOAIN] of 11/WST §/97
ac WoH €7/If XAdwo) ¥ (3poqeD) € @l ) 4 WOH ST
os S/zrdod Os ¢ dumg| T
Hz  gdung 91/if xe[dwo) O T dod x4
oz (opowsD ) LNO FEIA A dAS €da| 4 Foa(q joued punoip| A ATBA LNO WORe[d 7T
oz (5POtHED) NI F°1d @ as zadl gs 9ATSA NI TopeId [T
¥ as oot joued punospy It
4T o1 81/1f Xjdwo) a5 o (24
08 0T WOD SSTDd| He (opoyreD) 1 a4 | HE SATEA Y¥T| DE soAfep Smpjoy peo om0 61
(4 1480 6/1f Xo[dwo)y 14 OATEA TYBRY 0915 8T
dz YT 01/11 ¥o1dwory ar SATEA YT 1S LT
ar €11d0d ar ATEA /RS 9T
g Tegpes Ti/if xedwo) OF $/1Ld0d S1
az Sopeuy 9/11 xa1dwon ar So[ewy 9ATeA PALQIHT
d| a (spouy) 4@ ar NI 9ATEA SABGHET
V| a» S/10d0d ar ATEA eI
D01 8O0 D #38uLDd 4t 1/16d0d a
V9 (opomeDd) TAEA/IAEQHOI 01 WOD D #881L Od V9 T dung 11
08 mdino §70d {9 uonrua] Xog [01UO) JOJON |01
H01 900 D WIBULOJ H9  wwis AoY § Joued punoip 48 80D $ST1Dd |6
o7 (spoyeD) psaiq @ A9 (ePoED) LONAIE 0T [ WOD O 83u10d | A8 duwp $$70d 8
qa L
V] Ho  uokoysoued punosp 49 1ONa ot 17 IA|L
) ac ¥7/11 %91dmo)) 67 €T/ SAY 9
Y| v Aoy § [oued punoxny @y 71dod 9
9 Aoy § [oued punoin) S
19 Aouogiowg § joued punoin) i4
9 100 (vor) zd| aL 1/8€ XR[OAIN| OST UMO0Iq SA+ ZSd/I S| 19 AousBiowy Sjoued punozn) e
9 NI (VoT) 7d 19 o Kayegroved punoin g
19 +AKopeq joued punoi |
| | N - R B e
[ I H 4 q a o) q

3121329

153-22

100



SECTION 7 - ELECTRICAL

71 :98eq

L900063 -IN-Butmei(]

DAy

(uo1s1oA g0 ) ¥Z-€0TIS / TT-ESTTS

S[BUIULID],

TVORILOATH DILVINAHOS

XOTLAT'T

[T|a6r  opis 1eon uoowag uondo| 461~ 2pis wox uodeag wondo | vs AaNo $$10d o9 Xog [011U0D) JOI0N| T
Hl| ¢ v/ 1| 9§ Tdund | ¢ unopeid T
Dl vz ZZONd SA ) It woH| vy 1 dung T
Al ZZONd 1| 01 21 NOD D 3983u) Dd| dF l[Ese /(eS| T
Hl| me XnjoAl, b oyeig| T
al a» punosiic] ar aauaT
Dl| as 1/26d od ar o] T
]| ue a4 v £ad| dg WL S| HE T
@ oT xopdwo | ¢ SIARA BuIploH proT| [ K1oneg| T
kG /L e LTIL ad1[68
D9 11/2X XOg [01U0) 00N | 9 mo) (1T [Pued punoin | 7 awm Mol 378§
ar (epouy) 1a | HZ PEOIRAQ AT LT/VPX] D% SINOD SSTDd LS
s Mo YA( [durd punoin) | He 1T/ WBOH XeN S | e YT/ LN |98
oL /81 XNJOAIN] oL T1/ umoq] uiopield S|ss
HL /11 X0j0AIN| HL ZZONd ¥7/ 13 HL XNJOAIN £/ 21SS01d S|pS
HL /L XNOAN] HL ZZONd €7/ 1) HL XN[OAIN [/ 24$521d S|€S
i (opoyied) za| 1L (epoed) vl 1L ZZONd 1V/ 13 =
7 d| iL P1/pLS|IS
L PI/ELS| 1L €1/ 41805
[ P1/TLS| 1L €1/ €18[6b)
i P1/11S| 1L £1/T18[8t
1w 1q i TU PLS|LY|
A T LS| 1L 17/ LS|9|
1 wus| i 12/ €185
iL TS| 12/ TLS|pt]
VL T/01E XNJOAIN] I €1/ 11| gL syoer gpourd punoin)|et|
dL 1/01f X0joAY L syoef [aurd punoin)cy,
as (apoie)) zdd| 4s 9/7f SANd| A (apowed) £dal it
re (apoyied) 14| V9 zAgd AL P/8IXNIOAIN] (9 Y XOF [041U0)) 1010]N|[
oz WA¥PId /11 ¥eidwo)) vo 1Add AL €/8[ XJOAIN] ot
az (opoied ) w1 @ AL 9/8F XNJOAIN| L 17/ 1186€]
e (apoyied) Ha| AL ZZONd €1/ 131 I€ QAIPA YITRE
TT-ES17TS 40} Ajuo aBpuq uonuu0) LE-9€ @ = prrEE———— P T
£ 71/ w8l §j9g]
HL 01/8f XN[OAL s€

i (€] dOL [d i
[ I [ H ] 4 [ a0 a [ o [ a ]

101

153-22

3121329



SECTION 7 - ELECTRICAL

; €1 HIN-08ed 1900067 :IN-Sumelq !
(wors1op HD) $2-€0T1S / Te-es17TS | TANVAANNO¥D | TyOrd1oa1d OILYINEHOS X(1'TLAI']
R S S i S T R O e TR TR TR TR TR T TR TR T e e e R A A R A P A ET R SR 2R 4 AND - ANALLYE
! ATIXT t O
” wnub 0L+ JIILIVE ”
I TANVA ANNOAD YOLIINNOD 'V d — - |
— 1 UND/TX
1 O—< '+ C |
L " B ron P e e
| LOANNOOSIA >~—m_.r.._.<m S S - . !
| 0D 3 : |
_ NV ANAOHS HOLYINNOD 6 | o | TANV ANNO¥D MOLIANNOD ‘A id ]
| AxXS—L {E—— T by O STX e e ops I
i [ Nouwvis B :
i >0 LIX b oL ANV ANNOYD ¥ | i
=
‘ 2 ALLAVLS ADAS f— -\~ erm i
I I
i 3 | anva 10uin00 | € , i
| M | ﬁ: | |
| - _
| 3 I , i
I = I
] [~} 1
T %
! <] TANVA UNNO¥D HOLIANNOD ' ‘d L — |- - - '
[ S o— |
| & 91X |
| bl !
I - 1
I = €/1X M |
I 1
! r— =7 - !
| ANV ANNOUD OLIINNOD D d i
| | | O . > S |
! _ @ ' = 891X [N 2w |
» ¢
! L— -4 g TAOLS AONADMAWA S | QM 3 :
i I =
i Z L — o2 h
o Q
| Q - S AU | = |
! 3 TANVA ANNO¥D WOLIANNOD “d :d X S i
TANVA ANNOUD YOLIINNOD O id 2 H g | 2 I
! W = X o¢ o !
i 2 — = g !
1 wixX | o [ ] |
i ! & TANVI ANNOMO OLIANNOD N id g 1
, | sy | w 1W/1X &— Z \
I & TANYA ANNOUO AOLIINNOD W ‘d £ I
! L _ _ _ 86/1X O— |
| TANVA ANNOYD OLIANNOD “d id J
" 05/1X ©—— ”
- >—0
! ANV ANNOUD HOLIANNOD ¥ d H 3 oux
; £/1X = s = === 9 ”
| o Z |
| wixo | 7 ) W_ | m |
1 I
_ NS Jd 18 ,
I TANVd ANNOAD YOLIIANNOD N :d 91 (o2 =} |
_ LI L |
c
" TANVd ANNOYD = g !
% TANV ANNOYD YOLIANNOD “T HA_H m [
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ [
| | | | | | 5 T & ]

3121329

153-22

102



SECTION 7 - ELECTRICAL

_ 1 :95ed 1900067 HN-SuImeIq ——
o1s - - 101U 9[qE
(uorsIOA gD ) ¥T-€0TTS / TT-ESTIS U1 91qeD AVORLLOATA DLLYINAHDS MD\H,HRMH\H
(FT-€0T7IS 103 £Juo) = ).%
AN
e (141D
amssald § 1m0 IBg/Ies eI oh:mmo.i Nmim s

[due{ punoln)

@ @ @ @ @
SOA[BA ‘_omw_bso
@

wsr s
R
l

W

WBIOH XeN S

“M,,,COO
\Es@ \
@ 0Y ‘

:2 MS :Ei uumwc:_o 7 dung

NLS Q01 ¥

19300§ 9]qe)) SI0SSIO§
_Ec.tu_m EERE [01u0)) J0J0A
\ \\r..s} \\
8 /
we'T S 3.:\\ »./8?:\\

1 %_é sem Eﬁm
EINITg] BERE]

XNTOAIN - XdTdWOD

103

153-22

3121329



SECTION 7 - ELECTRICAL

[ ¢1 :a8ed 1900069 :IN-Futmeiqy O Ay
(uorsIoA 4D ) $T-€0TTS / TT-ESTIS
SS1Dd | TYORLOATE DLLVIWIHOS XONITLAI'T
8
1 \\\\\\\\\\\\\\\\\\\ 0 m@\k@t\\\\\\\\\\\\\\\\\nzo\ \\\\\\\\ IJ
B | [Tv9v601001 wrrewo| L #0) T !
L 24 43 w4 2veETn 0 3§ M
! ; 4 IR = = o
L u|m.| ) T g o gl 38 ,
' 0 L -t
<808 nge/iey| * - oM Tro Teo|
|| T ¥ ,ﬂ_ Z |
S = T - W
ALl N sa ,
¥a
9 S |
voezn e 8T 8 Tv M €a I
za Z Ta 7
A Frase ar ,
] ”
s [
,
2 I
- 10 |
mw aow ) ,
y FERREE B B
L3
mdino mdino

| aInssaxd 30s ueyy I03e9IT S1 2Inssaid pasuds udym Y o ¥ ==

€/INOD 03 1 youms aimssaxd woiy nding (5 ¢ .

[~ | ong L= | ong

z ¢ [PuuED A Ay

amssaid 198 uey) ssof st amssord pasuos usYM  GA+ m.Cm@l‘Iﬂgmj SA+ € TXo—— | [
Z/INOD 01 T yonms amssaid woig ndino —— X —
- [ outey) Sd 7sd
@ (oanpaooid dn 30s 995)
1 Ieq 7 + Xew J 18 21nssaxd 1os asuds 0 19s S| Xew J Je 21nssaxd 10s asuas 01 19s S| sp
| YOHMSINSSalg Ww T UONMSINSSAI | -y
[ 1 [ " [ o [ a4 [ a [ a [ o5 [ &a [ V¥

3121329

153-22

104



SECTION 7 - ELECTRICAL

_

9] :d8eq

L900063 =IN-Buimel

DAY

(uorsiop HD ) $Z-€0T1S / TT-ESTIS preog-xodwo) | TVORILOATH DILVINAHOS XNONITLAIT
© 1]2]3]4]s]6]7]8]sli0]ui]ie]i3]ia]isie]i7]18]19]edle1leelp a4 ©
] ) ) o ] e )
IE
2=
[
8 IS ]« |
[(RIES
[44¢l (pesnjou ) JLL £ Cl{on
1zd (WG'T S) MO[SASE 19 o]
: | €cd WSRH XeN
ﬁ T ya (Wwgy )aaug e [=]=N
] szd (pesnjou) dumg ) ]|
2 S]] |
O|[s
° [=I|E
z =TS Ol
] glo |
107 =ik
O||&
¢dLl IdL =1EN
© 8120004 | ©
duey oyerg 74l
(pojerado wig‘z Q) mos K100 [dL
( 1noa1d 9qeus oMo /1T ) rodwng S
Jodwng IS
[oue  [00U0) dy
ndnQ nduy N
[ _ I __H ) _ K .4 a D | g Vv

105

153-22

3121329



SECTION 7 - ELECTRICAL

_ /1 :95¢eg £900064 =IN-Buimeiq DA%y
(uoISI1oA 9D) $T-€0T1S / TT-ES1TS PIBOG-XN[OAIN | TyDRILOATE DLLVWAHDS XOTLAI'T
11pl3 213
©  wa © o1 0[0[0led0[0]0 ©
12|34 ;m w? im Lm@:::m
Dlo|0|0 D|0|0|0]0j0|0|0|0|o|o|o
I 8r
8sa © el ] B
6sa © X 18I
1]e]3]4]s]e]7]8]o]io]ulie E NHﬁ- LWL
][] sl ] ] [m] (] ] [m] () ] 0|0
L 0l [9q ®
(et QAU ON — $SA
feml ysiy eey — Syd
Héw r_wz Emi vra
Y31y 143y |jo
o) BmMye1 “hd LT aND e A/XT10S [=]
(©)  [izo0d | 99d © ©
ddO/NO S1935ImnQ yoyms ko3 - Q11
XNJOAIN-X9[dw0) 8r ur pofnd s183NQ [V 99

SOAJBA 1933N

Lf Sungry pue aissoxd Sueag-punoin) yel§ 19

(ua213-¢/3or|q-7/Pai-1) WINNPUSJ-X o[ paystuyy ssaooad Surjjoae] 09
(anq-¢/3or[q-7/paI-1) WNNPUSd-X Sr WOPAYT  65A
7Z7ZONd Aea1 A11Nn03S /Yo3IMS 9InSSAIJ Ir payoear ainssaid Julreag-punoin  §sq
[ [ I _ H _ 5} _ d _ q _ a _ D [ q _ v

3121329

153-22

106



SECTION 7 - ELECTRICAL

81 :9%ed

L900064 :IN-Buimei(

D49y

(uoIs1sA dD ) +T-€0TIS / TT-ESIIS

TVORILOATE DILVINHHOS

XOTLAI'T

s ity
L
.

s
{

TO

S

s >
.
AN
b
i = HIE
l:} :
|

107

153-22

3121329



SECTION 7 - ELECTRICAL

_ 61:98ed L900068 IN-SuImelq ol
NODVH4d NOILdO TVOTILOATA DIIVINAHOS VA D\H,HL m“—q
AND/IX, AND/IX,
AND
[ N FEEE
ué%..- _ _gm@ _
apisworg [T R apisoy | M
vm:xﬁ ve/1X,
q/e a/¢
1 [ ®H [ o [ d g [ a | a | Vv

3121329

153-22

108






SECTION 7 - ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

TILT
SWITCH

ml 93

U N
ﬂjE—I 911

HVDRAULIC |
PUMP _ |
SOLENOID

t q 90

LSS
SENSORS

I[Ij—J

P DIRECTIONAL o

NTROL

VALVE Ej

STROBE [ ]
I 1

j‘

I

LIGHTS 9

CONTROL

502

GROUND

(o] (e}

©
GG
©°

o

r-ﬂﬂ_‘I@ ?J_I?I D=

OUTRIGGER

VALVES LIMIT

SWITCHES

g
RF (#2)

RR (#3)

—_—

-

86

MAIN TERMINAL BOX
(BOTTOM VIEW)

sl

TO ENGINE

U\

/ ——

803A 803B

806
\

DI_ GLOW PLUG

TIMER

=
g

l{ ‘

(@)
C

o

i PRESSURE
| " SWITCH

BRAKE
VALVE 99
\_
(L [yl
el
DRIVE
VALVE

|
% GLOW
PLUGS

153-22

3121329



3121329

SECTION 7 - ELECTRICAL

PLATFORM
CONSOLE
BOX
| SN 1200022130
TO PRESENT 605
407 604
609

SCISSOR =
ARMS LIMIT LOWERING
SWITCHES VALVE BATTERIES .
9
1 | fi + -
O Hl.. ® -+ -
9 L ® 705D
&\ (6] X3 T—TT -
1
g
‘ =0 O |
- +
88
98
104 102 TO STARTER 705C
~ BATTERV
7054 DISCONNECT
SWITCH
B
T
J 7 e y
J ( }
ok 5 5 5

% 406

o\ 408 404
1116 \X
1118 - = 406 409 1002
SN 1200156676 THROUGH 07 1 003
1200022129 | 1005
1007 SUPPLIED
o @ 1008 \ 202 __LOCALLY
SUPPLIED— N\ 1009 | [ |
LOCALLY ] ]83 1 ﬂ:ﬂ “
1105 E 1101
1108B 1109 1108A 111
1oz 1108A 1114 1106 18 1101A
R A 202 1M1, Y1121 1101B
1101C_ o\ \ g @1/ 1113 \ \ﬁ%ﬁ?‘ 102
e _L iy — : i S/‘J 1114
153-22

111



SECTION 7 - ELECTRICAL
FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

112

ITEM PART NUMBER QTY DESCRIPTION REV
1001093430 Ref MAIN TERMINAL BOX HARNESS KIT INSTALLATION C
84 70001222 1 Harness, #4 Outrigger Limit Switch
85 70001223 1 Harness, #3 Outrigger Limit Switch
86 70001224 1 Harness, #2 Outrigger Limit Switch
87 70001225 1 Harness, #1 Outrigger Limit Switch
88 70001226 1 Harness, Platform Down Limit Switch
90 70001227 1 Harness, Hydraulic Pump Solenoid Valve
91 70001228 1 Harness, Directional Control Valve
93 70001229 1 Harness, Tilt Switch
95 70001230 1 Harness, Pressure Switch
96 70001231 1 Harness, Horn
98 70001232 1 Harness, Lowering Valve
99 70001233 1 Harness, Drive Speed Valve
101 70001234 1 Harness, Brake Valve
102 70001235 1 Harness, Max Height Limit Switch
103 70001236 1 Harness, Engine Control Box
104 70001237 1 Harness, 2.5M Limit Switch
105 70001238 1 Harness, Platform Extend Valve
106 70001239 1 Harness, Lift Valve
107 70001240 1 Harness, Drive Valve
108 70001241 1 Harness, Steer Valve
109 70001259 1 Harness Assembly, Outrigger Valves
110 70001246 1 Harness, Remote Control Box Connector
126 70001247 1 Harness, Ground Control Panel
0275762 Ref SCISSORS ARMS AND CABLES INSTALLATION B
202 1060663 29 m/96ft | Cable, Electrical 12/3
209 E000083 29 m/96ft | Cable, Electrical (25 Wire)
E900062 Ref MAIN TERMINAL BOX ASSEMBLY E
301 E000102 1 Housing, Connector - Female 24 Pin
302 E000481 1 Insert, Connector - Female 24 Pin
E900042 Ref PLATFORM CONSOLE JUMPER HARNESS E
401 4460465 24 Socket, Female
402 4460468 1 Cap, Dust
403 4460492 1 Clamp, Cable
404 4460502 1 Connector - 31 Position
405 E000083 6 m/20ft | Cable, Electrical (25 Wire)
406 Ref Housing, Connector - Male 24 Pin Options:
406 E000103 1 Housing, Connector - Male 24 Pin (SN 156676 through
1200022129)
406 E000108 1 Housing, Connector - Male 24 Pin (SN 1200022130 to Present)
407 E000482 1 Insert, Connector - Male 24 Pin
408 E900043 6 m/20ft Loom, Wire
409 E900045 1 Relief, Strain
E900055 Ref GROUND CONTROL PANEL HARNESS E
501 4460418 4 Connector, Female - 6 Position (Attaches to Toggle Switch - Not
Shown)
501 4460419 AR Terminal, Female (Not Shown)
502 4460462 1 Connector - 23 Position
502 4460465 AR Terminal, Female
503 E900056 2 Diode, BY255 (Not Shown)
153-22 3121329



SECTION 7 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
E900041 Ref PLATFORM CONSOLE BOX HARNESS D
601 4460260 2 Terminal, Locking Female
602 4460266 1 Connector, female - 9 Position
603 4460418 3 Connector - 6 Position
604 4460503 1 Connector - 31 Position
606 4460259 AR Connector, Female - 1 Position Locking
607 4460267 6 Pin, Male
608 4460419 15 Socket, Female
609 4460464 20 Pin, Male
610 Not Available 3 Resistor, 2.2 kOhm (Not Shown)
0275598 Ref BATTERY CABLES INSTALLATION D
705 2902547 1 Battery Cable Kit
705A Not Available 1 Battery Cable (Battery Disconnect Switch to Starter)
705A Not Available 2 Boot, Terminal (Red) (Not Shown)
705B Not Available 1 Battery Cable (Battery Negative to Engine Ground)
705B Not Available 1 Boot, Terminal (Black) (Not Shown)
705B Not Available 1 Boot, Square Terminal (Black) (Not Shown)
705C Not Available 1 Battery Cable (Battery Positive to Battery Disconnect Switch)
705C Not Available 1 Boot, Terminal (Red) (Not Shown)
705C Not Available 1 Boot, Square Terminal (Red) (Not Shown)
705D Not Available 1 Battery Cable (Battery Positive to Battery Negative Jumper)
705D Not Available 1 Boot, Square Terminal (Red) (Not Shown)
705D Not Available 1 Boot, Square Terminal (Black) (Not Shown)
712 EO000007 11 m/37ft | Loom, Wire (15mm O.D. - Not Shown)
716 E000005 3 m/10ft | Loom, Wire (8mm O.D. - Not Shown)
717 E000084 3 m/10ft | Loom, Wire (12mm O.D. - Not Shown)
0275614 Ref ENGINE HARNESSES INSTALLATION K
Ref Engine Harnesses Installation (SN 1200015676 through
1200021260)
801 1001105080 1 Harness, Air Cleaner Indicator (Not Shown - was p/n 70001859)
802 1001105077 1 Harness, Engine (was p/n 70001860)
803 1001105079 1 Harness, Glow Plug (was p/n 70001861)
803A See Note 1 Relay, Glow Plug Timer (Note: Was p/n 70000924. This p/n is
no longer available. Purchase qtyl each of Relay p/n 70003647
and Base p/n 70003648.)
803B 70000925 1 Relay
803B 70000926 1 Base, Relay
803C 8229236 2 Fuse, 30A (Not Shown)
Ref Engine Harnesses Installation (SN 1200021261 to Present)
804 1001105682 1 Harness, Engine
805 See Note 1 Relay, Glow Plug Timer (Note: Was p/n 70000924. This p/n is
no longer available. Purchase qtyl each of Relay p/n 70003647
and Base p/n 70003648.)
806 70000925 1 Relay
806 70000926 1 Base, Relay
807 8229236 2 Fuse, 30A (Not Shown)
0275780 Ref LIFT CYLINDER AND VALVES INSTALLATION C
911 H705723 2 Harness, LSS Pressure Sensor
0275784 Ref AC RECEPTACLES INSTALLATION (WITHOUT CIRCUIT C
BREAKER / LOCALLY SUPPLIED RECEPTACLE AND PLUG)
1001 0760508 4 Bolt M5 x 16mm
1002 0760610 2 Bolt M6 x 20mm
1003 1320224 2 Clamp
3121329 153-22 113



SECTION 7 - ELECTRICAL

114

ITEM PART NUMBER QTY DESCRIPTION REV

1004 3290505 4 Locknut M5

1005 3290605 2 Locknut M6

1006 4811600 8 Flatwasher M5

1007 4811700 2 Flatwasher M6

1008 4811702 2 Flatwasher M6 Large O.D.

1009 4831700 2 Lockwasher M6

1010 E000102 1 Housing, Connector - Female 24 Pin

1011 E000103 1 Housing, Connector - Male 24 Pin

1012 E000481 1 Insert, Connector - Female 24 Pin

1013 E000482 1 Connector, 24 Pin Male

Ref AC RECEPTACLE INSTALLATION (WITH CIRCUIT BREAKER)

1001110548 Ref 110V IEC60309 (Yellow) A
1001110549 Ref 200V IEC60309 (Blue) A
1001110547 Ref 220V AFSINT Keyed Ground (2x4 Box) A
1001110545 Ref 220V CEE7 Post Ground (2x4 Box) A
1001110546 Ref 220V CEET7 Side Ground (2x4 Box) A
1001110550 Ref 220V CEE7 Post Ground 70mm x 70mm Box A
1001110551 Ref 220V CEE7 Side Ground (70mm x 70mm Box) A

1101 Ref Receptacle and Plug Kit Options:

1101 0275216 1 110V IEC60309 (Yellow) 1

1101 0275217 1 220V IEC60309 (Blue) 1

1101 0275454 1 220V AFSINT Keyed Ground (2x4 Box) 1

1101 0275452 1 220V CEE7 Post Ground (2x4 Box) 1

1101 0275453 1 220V CEE7 Side Ground (2x4 Box) 1

1101 0275218 1 220V CEE7 Post Ground 70mm x 70mm Box B

1101 0275219 1 220V CEE?7 Side Ground (70mm x 70mm Box) B

1101A Ref Box, Receptacle Options:

1101A 0861781 1 0275216 & 0275217 Kits

1101A 0861731 1 0275454, 0275452 & 0275453 Kits

1101A 1001141967 1 0275218 & 0275219 Kits

1101B Ref Receptacle, Female (Includes Box Cover) Options:

1101B 4461198 1 0275216 Kit

1101B 4461201 1 0275217 Kit

1101B 4461246 1 0275454 Kit

1101B 4461244 1 0275452 Kit

1101B 4461245 1 0275453 Kit

1101B 1001141968 1 0275218 Kit

1101B 1001141969 1 0275219 Kit

1101C Ref Plug, Male Options:

1101C 4461196 1 0275216 Kit

1101C 4461199 1 0275217 Kit

1101C 4461249 1 0275454 Kit

1101C 4461202 1 0275452 & 0275218 Kit

1101C 4461205 1 0275453 & 0275219 Kit

1102 0760408 2 Bolt M4 x 16mm

1103 0760410 2 Bolt M4 x 20mm

1104 0760508 4 Bolt M5 x 16mm

1105 0760610 4 Bolt M6 x 20mm

1106 1320224 2 Clamp

1107 Ref Decal - Voltage Options:

1107 1703464 1 120V

153-22 3121329



SECTION 7 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
1107 3252507 1 220V
1108 2902541 1 Circuit Breaker Kit
1108 1001109475 1 Breaker, Circuit (16 Amp)
1108 1001109482 1 Breaker, Circuit (30 mAmp)
1108 4460956 1 Barrier, Terminal
1108A 1001097150 2 Connector, Strain Relief
1108B 1060908 4.6 Cable, Electrical 12/3
ft/1.4m
1109 3290405 4 Locknut M4
1110 3290505 4 Locknut M5
1111 3290605 4 Locknut M6
1112 4811600 8 Flatwasher M5
1113 4811700 8 Flatwasher M6
1114 1001091102 4 Flatwasher M6 Large O.D.
1115 1001097369 1 Nut, Conduit
1116 1001097370 1 Nut, Conduit
1117 E000016 1 Connector, Strain Relief
1118 E000045 1 Connector, Strain Relief
1119 E000102 1 Housing, Connector - Female 24 Pin
1120 E000103 1 Housing, Connector - Male 24 Pin
1121 Ref Connector, Strain Relief Options:
1121 E000269 1 IEC60309 Installations and 70mm x 70mm Box Installations
1121 4460662 1 2 x 4 Box Installations
1122 E000481 1 Insert, Connector - Female 24 Pin
1123 E000482 1 Connector, 24 Pin Male
Ref OPTIONAL HARNESS COMPONENTS
1201 1001099183 1 Harness Assembly, Beacon
1201A 4460897 2 Connector, Female - 2 Position
1201B 4460464 4 Pin, Male
1202 Ref Lamp Components, Beacon
1202A 4460891 1 Connector, Male - 2 Position
1202B 4460465 2 Socket, Female
3121329 153-22 115






SECTION 8 - DECALS

SECTION 8 - DECALS

3121329 153-22 117



SECTION 8 - DECALS

FIGURE 8-1. DECAL INSTALLATION

118 153-22 3121329



SECTION 8 - DECALS

119

153-22

3121329



SECTION 8 - DECALS

FIGURE 8-1. DECAL INSTALLATION

120

ITEM PART NUMBER QTY DESCRIPTION REV
Ref DECAL INSTALLATION
0274543 Ref Decal Installation (SN 1200015676 through 1200016717) D
1001098529 Ref Decal Installation (SN 1200016718 to Present) C
1 1060279 1 Lanyard
2 1701505 1 Decal, Diesel Fuel
3 Ref Decal, Manual Options:
3 1701509 1 Decal, Manual (SN 1200015676 through 1200016717)
3 1701640 1 Decal, Manual (SN 1200016718 to Present)
4 1701785 8 Decal, Crushing
5 1702773 3 Decal, JLG
6 1703687 4 Decal, Direction Arrow
7 1703811 4 Decal, Lifting Lug
8 1703812 1 Decal, Hydraulic Oll
9 1703814 4 Decal, Tie Down
10 1703819 Ref Decal, Direction Arrow Options:
10 1703819 3 Decal, Direction Arrow (SN 1200015676 through 1200016717)
10 1703819 4 Decal, Direction Arrow (SN 1200016718 to Present)
11 1704277 8 Decal, Lanyard Attach
12 1704412 1 Decal, Hydraulic Oll
13 1704885 1 Decal, Website
14 1705084 1 Decal, Noise Level
15 1705671 Ref Decal, Electrocution Options:
15 1705671 6 Decal, Electrocution (SN 1200015676 through 1200016717)
15 1705671 5 Decal, Electrocution (SN 1200016718 to Present)
16 1705673 4 Decal, Crushing
17 1706455 1 Decal, Capacity
18 1706472 1 Decal, Fall Hazard (SN 1200015676 through 1200021117)
19 1706482 1 Decal, Manual Descent Inside
20 1706483 4 Decal, Pad Load
21 1706484 4 Decal, Wheel Load
22 1706485 1 Decal, Control Box Location
23 1706487 1 Decal, Safety Prop
24 1706541 2 Decal, 153-22 Liftlux
25 Ref Decal, Manual Descent Options:
25 1706481 1 Decal, Manual Descent (SN 1200015676 through 1200016717)
25 1706598 1 Decal, Manual Descent (SN 1200016718 through 1200021116)
25 1001103745 1 Decal, Manual Descent (SN 1200021117 to Present)
26 Ref Decal, Manual Descent Ext Options:
26 1706471 1 Decal, Manual Descent Ext (SN 1200015676 through
1200016717)
26 1706599 1 Decal, Manual Descent Ext (SN 1200016718 through
1200021116)
26 Not Required 0 Decal, Manual Descent Ext (SN 1200021117 to Present)
27 2080040 4 Fastener, Huck
28 Not Available 1 Nameplate, Serial Number
29 4420051 1.2m Tape, Safety
30 Ref Box, Manual Storage Options:
30 0860520 1 Box, Manual Storage (SN 1200015676 through 1200016717)
30 8990147 1 Box, Manual Storage (SN 1200016718 to Present)
30 70003486 2 Clip, Box Latching (Used on Box p/n 8990147 Only)
153-22 3121329



SECTION 8 - DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
31 1706098 1 Decal, Ether Warning

3121329 153-22 121






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

3121329 153-22 123



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-1. MODEL 153-22 STANDARD PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
Note 1 The following list will service one machine (built to current
production per date on the front cover) with emergency repair

Ref STANDARD PARTS

7012986 1 Call

70000441 1 Call

4360314 1 Switch, Toggle

4360671 1 Switch, Toggle

4360698 1 Switch, Toggle

4360469 1 Switch, Key

2860030 1 Key, Replacement

4360475 1 Switch, Emergency Stop

E000059 1 Switch, Battery Disconnect

70001355 2 Diode

70000635 1 Switch, Push Button

E000457 1 Relay

E001375 1 Relay

7017444 1 Call

70000899 4 Element, Filter

H000241 4 Breather

H005232 4 Element, Primary Air Filter

70000054 4 Element, Secondary Air Filter

7016331 4 Filter, Oil (Deutz Engine)

7020023 4 Filter, Fuel (Deutz Engine)

7027245 4 Filter, In-line Fuel (Deutz Engine)

S200238 1 Latch

4360387 1 Switch, Push Button

4360525 1 Switch, Toggle

4360693 1 Switch, Toggle

E900025 1 Controller, Drive/Steer

70000020 4 Element, Mini Pressure Filter

70000924 1 Relay, Glow Plug Timer

70000925 1 Relay

8229236 1 Fuse, 30A

124

153-22

3121329






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-2. MODEL 153-22 VARIABLE PARTS

126

ITEM PART NUMBER QTY DESCRIPTION REV
Note 1 The following list will service one machine (built to current
production per date on the front cover) with emergency repair
Ref VARIABLE PARTS
E000359 1 Limit Switch
E000044 1 Switch, Tilt
70001352 1 PC Board - Engine Control
E000189 1 PC Board - Pump Delay
E000214 1 PC Board - Nivolux Control
1001112938 1 PC Board - Complex Control
1001094642 1 PC Board - Trigger Control
E000376 1 Limit Switch
1001109475 1 Breaker, Circuit 16 Amp (Used with Optional AC Receptacle at
Platform)
1001109482 1 Breaker, Circuit 30 mAmp (Used with Optional AC Receptacle at
Platform)
153-22 3121329



SECTION 10 - SPECIAL OPTIONS

SECTION 10 - SPECIAL OPTIONS

3121329 153-22 127



SECTION 10 - SPECIAL OPTIONS
FIGURE 10-1. SPECIAL OPTIONS

128

ITEM PART NUMBER QTY DESCRIPTION REV
Ref MISCELLANEOUS SPECIAL OPTIONS
0256789 Ref Camera Mount Assembly
1001098929 Ref Beacon Lamp Installation
2920161 2 Lamp, Beacon
4060865 2 Guard, Stone
1001099040 2 Bracket, Beacon Lamp
Ref Tools For Service:
7002828 1 Stripper, Wire
7002821 1 Crimper, Wire Terminal
7002823 1 Extractor, Pin/Socket - Universal (For Most Connectors)
4460467 1 Extractor, Pin/Socket - 16-18 Gauge (For Deutsch Connectors)
4460510 1 Extractor, Pin/Socket - 12-14 Gauge (For Deutsch Connectors)
7002822 1 Screwdriver, Potentiometer (To Adjust Drive Controller)
7016654 1 Screwdriver, Magnetic
7004275 1 Installer, Seal - 1in
7004276 1 Installer, Seal - 1 1/2in
7002826 1 Installer, Seal - 2in
Ref Filter Kits
1001111713 1 Combined Filter Kit
1001111685 1 Fuel and Engine Filters Kit
1001111674 1 Hydraulic/Air Filters Kit
Ref Fluids
2300014 AR Hydraulic Oil, Mobilfluid 424
2300029 AR Hydraulic Oil, Mobil EAL Envirosyn H 46
3020016 AR Engine Oil, Delvac MX 15W-40
3020008 AR Gear Lube, ATF 184
153-22 3121329



SECTION 10 - SPECIAL OPTIONS

PART NUMBER INDEX

3121329 153-22 129



SECTION 10 - SPECIAL OPTIONS

0100011
0100019
0140011....
0181847
0256789
0274543....
0275216....
0275217 ....
0275218....
0275219....
0275452....
0275453....
0275454....
0275476
0275477
0275478....
0275598
0275611
0275614
0275669
0275675....
0275676....
0275725....
0275726....
0275727 ....
0275728....
0275735
0275751
0275762
0275780
0275781
0275784....
0275832....
0307544....
0318854....
0700518....
0700617
0700618
0700812....
0700815
0700817
0700818....
0700820
0700833
0701018....
0701022....
0701024....
0701217....
0701222....
0701229
0701629
0711231....
0712022
0760408
0760410....
0760505
0760508
0760516
0760605.....26, 45, 50, 61
0760608........... 21, 26, 45
0760610..25, 26, 60, 113
114

0760614........ccocevinnn 60
0760615........ccccevvnnns 60
0760619....

0760805
0760810................. 25, 26

130

0760812 ... 25, 39, 40, 45,
55
0760814
0760815
0760817
0760819
0761006
0761010... 21, 25, 37, 39,

45, 52
0761012... 25, 39, 45, 52,
55
0761014
0761015
0761016
0761024
0761210
0761214
0761215
0761216
0761228
0762015

0860520
0861731
0861781
0893076
1001091075
1001091102
1001091513
1001091514
1001091761
1001092080
1001092405
1001092406
1001093353
1001093354
1001093355
1001093361
1001093379
1001093416
1001093430
1001093793
1001093794
1001094641
1001094642
1001094781
1001096366
1001096367
1001096653
1001097150
1001097179
1001097369
1001097370
1001098098
1001098529
1001098929
1001099040
1001099183
1001101876
1001101877
1001101878
1001103611
1001103745
1001105077
1001105079
1001105080
1001105682

1001109475 ...... 115, 126
1001109482 ...... 115, 126
1001110545 .............. 114
1001110546 .............. 114
1001110547 .............. 114
1001110548 .............. 114
1001110549 .............. 114
1001110550............... 114
1001110551 .............. 114
1001111674 .............. 128
1001111685 .............. 128
1001111713 .............. 128
1001112938 ........ 35, 126
1001113273 ................ 25
1001135526 ................ 61
1001141967 .............. 114
1001141968 .............. 114
1001141969 .............. 114
1003107
1060279
1060663
1060908
1062255
1320224
1701505
1701509
1701640
1701785
1702773
1703464
1703687
1703811
1703812
1703814
1703819
1704277
1704412
1704885
1705084
1705671
1705673

1706481
1706482
1706483
1706484
1706485
1706487
1706541
1706598
1706599
1787217
2080040
2140803
2140807
2141503
2141517
2141908
2141911
2142202
2142203
2142204
2142205
2142206

153-22

2142706................. 80, 86
2142707 ... 80, 86
2142708................. 80, 86
2142709................. 80, 86
2142710.......ccouee.. 80, 86
2142711.......c.. 80, 86
2142712.............. 80, 86
2142713.......cc. 80, 86
2142714................. 80, 86
2142716................. 80, 86
2142717 ................. 80, 86
2142719................. 80, 86
2142733.....ccee. 81, 87
2142734................. 81, 87
2142735.......cco. 81, 87
2142740................. 81, 87
2142743................. 80, 86
2142744................. 80, 86
2142751................. 80, 86
2142752........cue. 80, 86
2142804................. 81, 87
2143402................. 80, 86
2143403................. 80, 86
2143404................. 80, 86
2143405................. 80, 86
2143406................. 80, 86
2143507.......ccouee. 81, 87
2143513.........eee. 81, 87
2143514................. 81, 87
2143516................. 81, 87
2143602................. 81, 87
2143603................. 81, 87
2143605................. 81, 87
2143606................. 81, 87
2143608................. 81, 87
2143703.........ceeee. 81, 87
2143705........coeeee. 81, 87
2143707.......c.uu. 81, 87
2143717................. 81, 87
2143807................. 81, 87
2144105................. 81, 87
21600169, 21, 50, 51, 52,
60
2221214
2221222
2300014
2300029
2560141
2600281
2754350
2754352
2754353
2754354
2754356
2754357
2754358
2754359
2754361
2754362
2754364
2754365
2754366
2754368
2754369
2754372

2754373
2754375

3121329



2754376 ................ 81, 87
2754377 ... 81, 87
2754383 ................ 82, 88
2754388 ................ 82, 88
2754390 .........oe..... 82, 88
2754391 ..o 82, 88
2754392 .......ccuee. 82, 88
2754393 ... 82, 88
2754473 ................ 82, 87
2754474 ................ 82, 87
2754475 ..o 82
2754476 ................ 82, 88
2754477 ..o 81, 87
2754479 .......ocvee. 81, 87
2754480 ................ 81, 87
2754481 ........ccevei. 81
2754482 ................ 81, 87
2754483 ................ 82, 88
2754484 ................ 82, 88
2754485 ................ 82, 88
2754486 ................ 82, 88
2754487 ........c....... 82, 88
2754488 ................ 82, 88
2754489 ................ 82, 88
2754490 ................ 82, 88
2754491 ................ 82, 88
2754492 ................ 82, 88
2754493 ................ 82, 88
2754494 ................ 81, 87
2754495 ................ 82, 88
2754516 ................ 81, 87
2755039 .......ccveeee 81, 87
2755040 ......covcviiiinen. 81
2860030.............. 26, 124
2900708 ........ccevvinneen. 37
2902541 ... 115
2902547 ..., 113
2920161 .......oeeeinnnn 128
3020008............... 13,128
3020016 ........cceevnennen 128
320066 ........coeeeeiininnns 25
3252507 ..o, 115
3290405 .............. 27,115

3290505 45, 63, 114, 115

3290605 ... 25, 26, 37, 45
60, 114, 115

3290805 ... 25, 26, 39, 43,
45, 50, 55, 60, 63

3291001 .....ooevieeiines 25
3291005 ... 39, 45, 50, 52
55, 60, 61
3291205 .......... 39, 50, 52
3291605 .......... 50, 60, 61
3331215 ... 9
3332011 ..o 11
3440816 ......ccoeeeiinnns 50
3760491 ......cooeiis 60
3760518 ........cceeveien. 61
3820408 ........ccceeevneen. 45
3820510 ......cocvviiinenn. 21
3900376 .........eeee.. 60, 61
4010414 ... 63
4031510.....cccveeieeene 21
4031605.......cceeeeeene 26
4031612 ... 50
4031709................ 51, 63
4031714 ... 69

3121329

4031718 ................ 81, 87
4031720 .........c..... 81, 87
4031908 .......ooveeeens 50
4031913 ... 69
4032009 .......occvvrernnen. 39
4032011 ...ooveviriieee, 52
4032310 ...ooovviiiieen. 37
4032316 .....ocovvvireen. 37
4060802 ................ 26, 63
4060865 ........ccceeeenn. 128
4360314 .............. 26, 124
4360387 .............. 63, 124
4360469 .............. 26,124
4360475 ........ 26, 63, 124
4360525 .............. 63, 124
4360671 .............. 26, 124
4360693 .............. 63, 124
4360698 ........ 26, 63, 124
4420051 ......cceeveeenne 120
4460226 ........cceeveeneen. 65
4460259 .......ccccvveene 113
4460260 ........cccvveennee 113
4460265 ........ccvvvennee. 65
4460266 .............. 65, 113
4460267 .............. 65, 113
4460418 ............ 112, 113
4460419 ............ 112, 113
4460462 ..o 112
4460464 ............ 113, 115
4460465 ............ 112, 115
4460467 .....ccoocvvvenne 128
4460468 ..........coeenne 112
4460470 ....oocoviniienen. 63
4460471 ..o, 63
4460492 .........cceeene 112
4460502 .........ccveeenee 112
4460503 .........cceeeene 113
4460510 ......coeeeeennnne 128
4460662 .................... 115
4460891 ... 115
4460897 ......ceeeeeennne 115
4460956 .........cceeeennee 115
4461196 .........ceeenne 114
4461198 ..o 114
4461199 ........ccveee 114
4461201 ..o 114
4461202 ........coeeeeenne 114
4461205 ......ceeeeeennne 114
4461244 ... 114
4461245 ... 114
4461246 .........ceeee 114
4461249 ........ccveee 114
4520288 ........cccvvvenen. 13
4740120 ....ovveeeeeies 63
4811400 .....ooeveeeiinns 27

4811600 45, 63, 114, 115

4811700 ... 25, 26, 37, 45,
60, 61, 114, 115

4811702 ... 114

4811900 ... 25, 26, 39, 45,
50, 55, 60, 63

4811902 ......ooeeieis 63

4812000 ... 37, 45, 50, 52,
55, 60, 61

4812100 ...... 9, 39, 50, 52

4812300 ........eee... 50, 61

4831600 .......... 26, 37,50

SECTION 10 - SPECIAL OPTIONS

4831700....21, 26, 45, 50, 70000527 ......ccevveee. 33

61, 114 70000528.........coeeeee.n. 33
4831900....21, 25, 26, 39, 70000529........ccvveeee. 33

40, 43, 45, 51, 61 70000530........ccvveeeee. 33
4832000....21, 25, 37, 39, 70000531 ......cccevviinne 33

43, 45, 50, 52, 55 70000532......cccevviinne 33
4832100.9, 13, 21, 45, 50 70000533.......cccvvvenne 33
4832300........cccvvirnnennnn 37 70000534 ........cccvvenne 33
4832500.......cceieeiiiens 50 70000535........cccvveeeen 33
5241600..........ccccuvveeene. 13 70000536........cccvveeee. 33
5242000..........ccccuvveenen. 11 70000537 ......cccvvveeeen. 33
70000020....... 80, 86, 124 70000538........ccveeeeee. 33
70000021............... 80, 86 70000539......ccccvvvinne 33
70000054............. 39, 124 70000540.........cccvvenne 33
70000055........ccccvuveeeee 39 70000541 .......cccvvvenne 33
70000056..........ccvuveeene 39 70000542........ccccvvenne 33
70000059.........cccvvveeeee. 40 70000543........ccoveeeee. 33
70000061..........cvvveeeee. 40 70000634 .........c.oeeee.... 26
70000062..........ccuvveeee.. 40 70000635............ 26, 124
70000081.........cccvuveenne 65 70000683...........c0eeeee 65
70000082.........cccvvven. 65 70000684 ..........cvvenene 65
70000083.........ccovvvennne 65 70000685.........cccvvenene 65
70000084..........cccvveen. 65 70000686..........c.vvenene 65
70000085.........cccvvvenn 65 70000700........ccccvvernne 73
70000185..........covnveene 69 70000707 .....ocevvivinnne 75
70000186...........ccuveeeee 69 70000708.........cccvvennne 75
70000187......ccceevuvennne 69 70000713.......cccvvienne 75
70000188............cuveeeee 69 70000749.......ccovvvenne 71
70000189........cccevveenn 69 70000750.......cccccvvernnne 71
70000239......cccccevveennn 17 70000751 ......cccevinenne 71
70000240...........cccvvee. 17 70000752......cccevvveennne 71
70000241........cccovuveeen. 17 70000755......cccevvveenne 71
70000242..........cccvvee... 17 70000759......cccevvvienne 75
70000243...........ccveeen. 17 70000760..........cvvennne 75
70000244............c.ve... 17 70000761 .......ccccuvvennne 75
70000245...........ccveeee. 17 70000762........cccvvennne 71
70000246............cuveee.. 17 70000763........cccvvennne 71
70000247........cccvvveen. 17 70000764 ..........c.ceee... 73
70000248..................... 17 70000765........c.ceeeeeee. 73
70000249..............ee.... 17 70000766............cc...... 73
70000250..........ccuvveee. 17 70000767 ........cevvveeeen. 73
70000251........ccceunenne 17 70000768..........cvvenvne 73
70000252.........ccovuveeene 17 70000769.......cccvvvenne 73
70000253..........cceuveeene 17 70000770.....c.ccccvvinnne 73
70000254..........ccoveeee. 17 70000771 .....ccccvviivinnne 73
70000255.........ccvvvee. 17 70000772......cccuvveenenn. 73
70000256............c.eveee... 17 70000899............ 37,124
70000257........cccevvneeen. 17 70000902.............c...... 43
70000258............c.ceeee... 17 70000924 .................. 124
70000259........ccevuveene 17 70000925.......... 113, 124
70000260.............uveeee. 17 70000926.................. 113
70000346..........cocuveeee 17 70000938.........cccvveene 39
70000441................... 124 70000939......cccevviinne 39
70000513.........ccvveeeee. 33 70000940............cc..... 39
70000514.........ccvveeee. 33 70000941............cee. 39
70000515.........ccvvee. 33 70000942............cc..... 69
70000516.........ccevvveee. 33 70000952.........c.coeeeeeen. 35
70000517......ccceevnnenne 33 70000953........ccccvvinne 35
70000518..........cccuveeeee 33 70000954 .........ccvvennne 35
70000519.......ccccevnveene 33 70000955........ccccvvenne 35
70000520........ccevuvenne 33 70000956.........ccvvennne 35
70000521.........ccovvee. 33 70001114........ccoeeee. 26
70000522.........ccvvveen. 33 70001122............cc..... 27
70000523.........cccuvveee. 33 70001222 .................. 112
70000524...........c.oevee. 33 70001223.................. 112
70000525.........ccovuveene 33 70001224 .................. 112
70000526.........cccvuveeene 33 70001225.................. 112

153-22 131



SECTION 10 - SPECIAL OPTIONS

70001226................... 112
70001227 .........cuveeee. 112
70001228................... 112
70001229..........c.coee.... 112
70001230.........cccveeee 112
70001231.......cccvveneee 112
70001232.........coveeeee 112
70001233.........cccveeee 112
70001234..........c..oe..... 112
70001235.........c.coeeeeee. 112
70001236.........cceeee... 112
70001237......ccccvvveen. 112
70001238..........ccveeee 112
70001239.........coveeee 112
70001240...........cvee.... 112
70001241.................. 112
70001246................... 112
70001247.......cccuvvee. 112
70001259..........c.ceeee.. 112
70001352............. 26, 126
70001353......cccceeiirernnne 26
70001355............. 26,124
70001938............... 80, 86
70003486............0ee.... 120
70003606............uveeeee 31
70003607......cccccvivvennne 31
70003608............cuveeeee 31
700036009..........cccuveeee 31
70003610.......ccccccuveenne 31
70003611......cccccvvveenne 31
70003616........cccccuveenne 35
7002821......cceveireenne 128
7002822.......cccevivennne 128
7002823......cccevviene 128
7002826..........ccvuveieene 128
7002828...........coveeee 128
7004275.....cccciiiienne 128
7004276........cccvvvee. 128
7010543........cooiii. 25
7012941........covi 25
7012955.......ccoiiiii. 69

7012986....25, 69, 80, 86
124

7012998........... 69, 80, 86
7016331............... 40, 124
7016654...........c.ceeee. 128
7017410................. 80, 86
7017414.........coc 37
7017444............... 37,124
7020023............... 40, 124
7020127 ..ccoveeeirieen. 15
7020128.......cccovcrveee. 15
7020129......ccoiiiirinn. 15
7020175........cceee 26, 63
7020176................. 26, 63
7020411 ... 40
7020414.........coc 40
7020465.......cccceevivennne 40
7024579....c.ccoivirienn. 40
7026608...........cecuveenne 40
7027238....ccccoiiriann. 40
7027239 40
7027245............... 40, 124
7027248........ccvee 40
7027367 ..o 65
T027765....c.cccivvrineene. 65
T027766.......cccovcrerenn. 65

132

7027861 ... 15
7027912 ... 29
7027915 29
7027939 ... 15
7027940 ......ccoeveviiene 15
7027941 ... 15
7028846 ........cccecuvennne 29
7028847 ......covvvevrns 29
7028848..........cc.veeee 29
7028849 ..........cevvee 29
7028893........cceee 29
8003064 .........ccevveeeen. 29
8005376......cceevevirirnns 39
8007894 ........ceevvins 29
8007915.....ccceevirins 29
8007935.....cccveiiiins 29
8007939......ccccriee. 29
8007944 .........covveeee. 29
8007953......ccceeen 29
8007954 ......ccceeviiins 29
8007986................ 37,43
8008750......cceevvirirens 25
8229236............ 113, 124
8303891 .....cceeveiiirns 63
8405204 .........ccevviens 39
8990147 .....ccevvvnen. 120
DLO113 ..o 25
EO000005..........ccvveeene 113
EO000007.......cccvvvrenns 113
EO000016........ 51, 61, 115
EO000044.............. 26, 126
EO000045........ 51, 61, 115
E000059.............. 26, 124
EO00006G3..........ceernneee 26
EO000083..........cveevne 112
EO00084..............c.... 113

EO000102.... 112, 114, 115
E000103.... 112, 114, 115

E000108.................... 112
E0001809.............. 35, 126
E000214.............. 35, 126
E000218..........ceeevneee 35
E000269........ 21, 50, 115
E000359.............. 21,126
EO00375.......ccocvvirne 35
E000376.............. 50, 126
E0004109................ 35, 63
E000420.........ccceeennnes 63
E000457.............. 35, 124

E000481.... 112, 114, 115
E000482.... 112, 114, 115

E001206.........ccvvrnneee 35
EO001375.............. 35,124
E001376.......cccceeeens 35
E900025........ 63, 65, 124
E900027......cceeeeiees 63
E900029.......cccceeees 63
E900030.........ccvvrennnee 63
E900031........cccvvirnnne 63
E900032........cccvvvrnneee 26
E900033.........ccvvren 26
E900034.......c.ceevees 26
EO900041.............. 63, 113
EO900042.............. 63, 112
E900043............ce.... 112
E900045..........ccvees 112
E900048................ 26, 63

E900049.......cccceeeees 63
E900051......ccceeeees 43
E900052.......ceeevveens 43
E900055.............. 26, 112
E900056.........ccenneee. 112
E900057.......coccvvvrenne 35
E900059.........ccvvvennne 35
E900062........ 26, 35, 112
E900070......ccceevveennes 26
HOO00013........ceeeeeees 37
HO00015................ 80, 86
HO00018................ 80, 86
HO00019.........ccvvrennee 25
HO00038.........ccvvrenee 43
HO00039.........ccvvrenne 43
HO00040..........ccvvrenne 43
HOO00048.........cceeeennes 43
HO00049.........cceeeennns 43
HOO00S51........eeeeeeenes 43
HOO00O077......oovvviirnnn 37
HO000115................ 80, 86
HO000147................ 80, 86
H000148................ 80, 86
HOO00191.......covvvvree 29
HO000206..........ccceenneee 29
H000219................ 13,17
HO000241.............. 37,124
HOO00271......ccovvvinne 69
H000279................ 80, 86
H000285................ 25, 33
HO00310.......ccocvvvrenne 39
HO00311................ 80, 86
HO000312................ 80, 86
HO000324................ 25, 29
HO000339................ 80, 86
HO00344.........cceeeene 80
HO00351................ 80, 86
HO00352.........cceeeennnens 29
HOO00353.........eeeees 29
HOO00363..........cceeennnees 25
HOO00370.......cccceeeenens 25
HO00371................ 51, 63
HO00390.........cccvvrnnnee 29
HO00412.........cceeeneee 43
HO00430.........cccvvrennne 51
HO00443................ 13,15
HO00512..........coeennnnes 29
HOO00514.........oeeeees 29
HOO00516..........cceennnees 29
HO000524................ 80, 86
HO00530........cccvvrennee 69
HO000536................ 80, 86
HO00542.........ccvvenneee 29
HOO00558...........ccceennne 21
HO00559.........oceeeennes 21
HO00580..........ccceennnees 29
HO00602...................... 29
HO00609..........cceeeenneee 29
HO00684..........coeeenneee 69
HO03084..........cevvnnee 69
HO03090.........ccvvrennee 69
HO03109.......ccceeeenes 69
HOO3113......ccceeeees 69
HO04005........ccccceennes 39
HO04080..........ccccennne 39
HO04087.........ccvvvrennee 40
HO005224..........coeeenee 39
153-22

H005232 .............. 39, 124
HO05234 .......ccoeeeeee 39
HO05236........ccevveeennee 39
HOO05237 ... 39
HO005238.........ccvvevien. 39
HO005239.......cccvvvevie. 39
HO005242.........c.cconeee. 39
HO005243........ccceevnneee. 69
HO05244 ..........cccoeee. 69
HOO05247 ......ovveeeies 29
HO05250........cevvveennes 29
HOO05559........covvveiins 26
H705721 ..o, 69
H705722 ......cccovvveinnen. 69
H705723......ccccvvvene 113
H705724 ........cvvvevnnen. 69
H900007 .........cc..... 9,71
H900013................ 60, 75
H900018................ 21,73
H900019................ 21,73
H900046.........ccceevneee. 37
H900047 ................ 37,39
H900048.........ccceevnneee. 40
H900049................ 80, 86
H900050................ 80, 86
H900051 ................ 81, 87
H900052................ 80, 86
H900066 ............cconvee. 39
S000009........ccccvvvenne 63
S000031 ......ccevcvvvrennne 61
S000055........ccccvvvenne 60
S000056 ..........cvvvennne 45
S000083........cccvvvenne 52
S000118......cccevvvree 52
S000120......cccevuveinneee 52
S000124 .........ccvveneee 51
S000139.....cccevvvieee 53
S000140......ccveeveenns 53
5000142 9, 21, 50, 53, 60
S000145......ccceeeies 61
S000178......ceveeveene 52
S000182...........eeee. 9,52
S000191 ..o 51
S000192........cccvvvenneee 51
S000193.......cceiviree 51
S000233 ... 51
S000234 ........ceeeeeennne 51
S000237 .....ccvveeieens 60
S000246 ..........ceeeennnnnee 45
S000510......cccvvvvrnnnee 61
S001238........cccvvvee 51
S001240.......ccocuvvenneee 51
S001241 .......ccevvvinee 51
S001286.......cceeeeeeennee 9
S001443 ... 61
S001445 ..., 60
S001491 ... 51
S001496.........ccvvenneee 52
S001551 ..o, 9
S001594 .........ccvvenee 50
S001596........cccvvvinneee 55
S001613.......cceeeeees 9
S001640.......cceeeeeeens 21
S001676.......c.eeeeveennnee 45
S001802........ceeeveennnnee 51
S001803........cccvvvrne 51
S001804..........ccvvennee 51
3121329



SECTION 10 - SPECIAL OPTIONS

S001805......ccoeeeiinnes 51 S200134 ... 50 S200231 ..o 61 S900015........cccvieee. 60
S001806.......ccccerrnenes 51 S200151 ................ 51, 52 S200233 ... 61 S900016.........ccvveeeee. 60
S001807.....oveveeeiinenes 51 S200152................ 51, 52 S200238 .............. 61, 124 S900017.....cooviirieee. 60
S001808.......ccoeevreennes 51 S200153................ 51, 52 S200240 ...cooeeviine. 11 S900018........cccvveeeeen. 60
S001809........ccvveiinen. 51 S200154................ 51,52 S200243 ......cvviiiiiies 9 S900019......ccceeeiriine 50
S001810.......... 50, 52, 69 S200155................ 51,52 S200252 ......coveiiiiiies 9 S900020.......ccceeevvvienne 51
S001833......ccccvvveinen. 55 S200156................ 51,52 S200253 ... 9 S900021.......cceeevevvenne 21
S001834......c.ccvvveien. 55 S200157 ....ccovuveee. 51,52 S200256 ......cceeeirinnennnn 55 S900022.......c.cocevvvvene 60
S003991................ 13,18 S200158................ 51, 52 S200260 .......ceovcevvreee. 45 S900023.........ccvveeee 60
S004000.......ccccerrvrnnnes 13 S200159.......ccee... 51, 52 S200261 ......cooveive 45 S900024...........coveeee... 60
S004014.......cooeevinns 21 S200160................ 51, 52 S200262 ........coecvvvee. 39 S900025.........ccvveee. 60
S004034.......cooeeiinns 50 S200161 ................ 51, 52 S200265 .......ccoecvveee. 26 S900030........cccvvveeeenn. 60
S004039........ccvveinnee. 21 S200162................ 51,52 S200267 ..ccovvvveeeiniennnn 25 S900052........cccvvvvvenne 9
S005042-05................. 55 S200163................ 51,52 S200268 .......cceevvveennn 39 S900055.......cccccevviine 45
S005042-06................. 55 S200164................ 51,52 S200270 ..cccvvviieiiiiennnn 45 S900058........cccevvvine 45
S005049........cccvveinnee. 60 S200165................ 51,52 S200271 ..ccoviieieiinnn 45 S900059.......ccceeevviine 45
S005171...oevvevieeiinnes 39 S200166 ......cceveeirinnes 52 S200272 ..ccoveeiiienn. 45 S900060..........ccvveeee.. 45
S005172....cvveiieeinnns 39 S200167 ...ovveeeieeiinns 52 S200408 .......ccoecvvveene. 21 S900078........cccvveeeeen. 45
S006029.......ccevveeiiinnns 9 S200168......cceeeeirnnns 52 S200426 .......cooecveen. 69 S900079.......ccecvveeenn. 45
S006613........cceeeeiiiinne 9 S200169......cccvvviveennne 52 S200910 ....cocvveeiiiinnne 69 S900153......cceviiiins 55
S006663........ceevevrireennne 9 S200173 ..o 53 S201004 ......ccoceeviriiennns 9 S900155......ccceeviieene 60
S006811......cccvvvveiirennne 9 S200174....ccccvveiinnnn. 53 S201005 ......cceeeiiriiennns 9 S900223.......cceeeeviiiens 51
S007026........ccevevrnnee. 50 S200175 ..o 50 S201017 weovvvieeeiiennn 50 S900224.......c.coceviiens 13
S007027 .....oovvvvieenen. 50 S200176....ccccvvveiirnennnn 50 S201073 ..o 61 S900225......ccceeeiiieens 13
S007028........ccceevneee. 50 S200182......cccevviirinne 69 S201074 ....cocvvveiinne 61 S900226........cccevviinne 13
S007029........ccceveinneen. 50 S200184.......cceeviveeee 69 S201081 ......cveeeiiinne 61 S900227.....ccevviiiiins 13
S007030.......cccuvveinnnn. 52 S200185......ccceveiiinne 69 S201082 ......ccceeeviveene 61 S900229......ccceevviiine 60
S007031......cccvvveinnnn. 52 S200202.......ccceevivennne 60 S201091 .....ccvvveiinn, 25 S900238.......ccceeevviine 21
S007033......ccccvvveenen. 53 S200203......ccoveiirnennne 60 S900002 .......coeeevrivnennnn 21 S900240......ccceeeviveens 52
SO007111....cceviiieinen. 51 S200212......ccvveiirenn 61 S900003 .......cceeeeeiveennnn 21 S900241......ccceeeviiene 37
S007112.....ccovvvieinen. 51 S200214.......covevvneen 61 S900005 .......cceeveeviveennne 45 S900275......cveeiiieens 61
S007113.....coiiiieinee. 51 S200215....ccccvveiiniennne 61 S900006 .......cceeevrevnennnn 50 S900281.......c.ceveviiins 43
S007114......ccccvvveinen. 51 S200218......ccvveiinenn 53 S900009 ......ccevveeiieennnn 55 S900301......ccveeiviinne 61
S007115.....ccccviieinen. 51 S200219.....cccviiiiiinnne 61 S900010 ....cocvvveeiiiinne 55 S900335......ccceeiiiiine 50
S007119.....ccvviiiiien. 51 S5200220......cccvvvinennne 61 S900011 ....covvveeiinne 55 S900336.......c.ceeeiiviinns 50
S200024.........cccoeeneee. 39 S200223......ccoveviiine 61 S900012 ......ccveeeeienne 55

S200091........cceveineen. 51 S200226.......cceevvireeee 60 S900013 ......cveeeiinne 21

S200092........ccceiiiinnns 51 S200230....cccevieeiiinnns 61 S900014 ... 21

3121329 153-22 133



®

An O Corp

JLG Industries, Inc.
1JLG Drive
McConnellsburg PA. 17233-9533

Phone: +1-717-485-5161
Customer Support Toll Free: 1-877-554-5438
Fax: +1-717-485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: +61 2 65811111
Fax: +61 2 65813058

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude-lhipohl
Germany

Phone: +49 (0)421 69 350 20
Fax: +49 (0)421 69 350 45

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: +48 (0)914 320 245
Fax: +48 (0)914 358 200

JLG Latino Americana Ltd.
Rua Antonia Martins Luiz, 580
Distrito Industrial Joao Narezzi
13347-404 Indaiatuba - SP
Brazil

Phone: +55 19 3936 8870
Fax: +55 19 3935 2312

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N.T.

Hong Kong

Phone: +852 2639 5783

Fax: +852 2639 5797

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.l. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: +34 93 772 4 700

Fax: +34 93 771 1762

JLG Industries (UK) Ltd
Bentley House

Bentley Avenue

Middleton

Greater Manchester

M24 2GP

England

Phone: +44 (0)161 654 1000
Fax: +44 (0)161 654 1001

JLG Industries (ltalia) s.r.l.

Via Po. 22

20010 Pregnana Milanese - MI
Italy

Phone: +39 029 359 5210
Fax: +39 029 359 5845

JLG Sverige AB
Enkopingsvagen 150

Box 704

SE - 176 27 Jarfalla
Sweden

Phone: +46 (0)850 659 500
Fax: +46 (0)850 659 534

JLG France SAS

Z.\. de Baulieu

47400 Fauillet

France

Phone: +33 (0)5 53 88 31 70
Fax: +33 (0)5 53 88 31 79

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: +31 (0)23 565 5665
Fax: +31 (0)23 557 2493

www.jlg.com



	SECTION 1 - FRAME
	FIGURE 1-1. STEERING INSTALLATION
	FIGURE 1-2. REAR AXLE INSTALLATION
	FIGURE 1-3. WHEEL DRIVE INSTALLATION
	FIGURE 1-4. DRIVE MOTOR ASSEMBLY
	FIGURE 1-5. DRIVE HUB ASSEMBLY
	FIGURE 1-6. LADDER AND LEVELING JACKS INSTALLATION

	SECTION 2 - GROUND CONTROLS
	FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION
	FIGURE 2-2. MAIN VALVE BANK ASSEMBLY
	FIGURE 2-3. DRIVE VALVE ASSEMBLY
	FIGURE 2-4. HAND PUMP ASSEMBLY
	FIGURE 2-5. MAIN TERMINAL BOX
	FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION
	FIGURE 2-7. ENGINE INSTALLATION
	FIGURE 2-8. FUEL TANK INSTALLATION
	FIGURE 2-9. HOODS INSTALLATION

	SECTION 3 - SCISSORS ARMS
	FIGURE 3-1. SCISSORS ARMS INSTALLATION
	FIGURE 3-2. ARM GUARDS INSTALLATION

	SECTION 4 - PLATFORM
	FIGURE 4-1. PLATFORM AND RAILS INSTALLATION
	FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY AND INSTALLATION
	FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

	SECTION 5 - CYLINDER
	FIGURE 5-1. LIFT CYLINDER AND VALVES ASSEMBLY
	FIGURE 5-2. STEERING CYLINDER ASSEMBLY
	FIGURE 5-3. LEVELING CYLINDER ASSEMBLY
	FIGURE 5-4. EXTENSION CYLINDER ASSEMBLY

	SECTION 6 - HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM (SN 1200015676 through 1200021116)
	FIGURE 6-2. HYDRAULIC DIAGRAM (SN 1200021117 to Present)

	SECTION 7 - ELECTRICAL
	FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL
	FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

	SECTION 8 - DECALS
	FIGURE 8-1. DECAL INSTALLATION

	SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 9-1. MODEL 153-22 STANDARD PARTS
	FIGURE 9-2. MODEL 153-22 VARIABLE PARTS

	SECTION 10 - SPECIAL OPTIONS
	FIGURE 10-1. SPECIAL OPTIONS

	PART NUMBER INDEX

